Pik Rite
Tomato Harvester

Model: 19600
Parts Manual
- 1996




WAIWIT AINT THWIVINZNT

ik Rite, Inc. is a manufacturer of Tomato Harvesting Equipment. Born in a smali
velding shop out of the need of a local farmer, the company today is still privately
veld by the same two families. The welder, Joseph Yoder, is the president of Pik
ite, Inc, and the farmer, Elvin Stoltzfus, is the vice president and sales manager.

n the early 1970's, the Pik Rite founders were involved in growing tomatoes
sommercially and experienced much time on mechanical alterations and repairs to
heir existing "tomato harvester”. By the early 1980's, Joe and Elvin had grown
veary of the constant maintenance needed on these machines and a Tomato
Harvester was built in 1983. The name of this machine was PIK RITE, being
jerived from and meaning it picks (harvests) right (correctly).

There were great expectations of this machine, but there were to be many
jisappointments for its’ designers. The basic concept was very good, but there
vere some glaring problems that needed to be worked out. After three years of
esting, renovating, and retesting, three Pik Rite Tomato Harvesters were built in
1986. Four Pik Rite harvesters were produced in the next two years, two in 1987
and two in 1988. Pik Rite, Inc. was void of any production in 1989, however, much
concentration was devoted to a new shaker system. This design and development
resulted in the Double Brush Shaker System, which was patented by Pik Rite, Inc.

The early 1990's are evidence of this success, as Pik Rite sales increased.
Demand for this harvester grew fast, despite the 1991-92 world tomato paste price
plummet and the cut back on production. This was due to the efficiency and
performance of the Pik Rite Harvester. Tomato growers found operating and
maintenance costs were far below tomato machines which cost two to three times
more.

Pik Rite, Inc. has basically captured and dominated the new tomato harvester
sales market share in the East including Ontario, Canada. Consequently, new
territories are being pursued, Currently, Pik Rite machines are used in an area
extending from southern New Jersey to western Indiana, and from north of
Wallaceburg, Ontario, Canada to Los Mochis, Mexico. We are presently reaching
into South America, Russia and California testing markets and equipment.

Research and development is ongoing at Pik Rite, Inc., both upgrading our present
machines and developing new ideas to machine harvest pickles, peppers, beets
and other vegetables.

One of Pik Rites' primary objectives, has been and will continue to be, to provide
farmers with machines that recover 100% of the crop, at faster rates, with lower
operation and maintenance costs, and provide fast service and parts availability
during the high stress harvesting days.

Pag



=INITRUDUUUVIIUN -

This safety alert symbol identifies important safety messages in this manual. When you see this symbol, be
alert to the possibility of personal injury & carefully read the message that follows.

"Right-hand" & "left-hand" sides are determined by facing in the directions the tomato harvester will travel.

Record your tomato harvester serial number in the space provided below:

SN, Purchase Date

The warranty on this tomato harvester appears on your copy of the purchase order which you should have
received from your sales representative when making your purchase. This warranty provides you the
assurance that Pik Rite will back its products where defects appear within the warranty period. In some
circumstances, Pik Rite also provides field improvements, often without charge to the customer, even if the
product is out of warranty.

Warranty & field improvements are a part of Pik Rite's product support program for customers who operate
& maintain their equipment as described in this manual. Should the equipment be abused, or modified to
change its performance beyond the original factory specifications, the warranty will become void & field
improvements may be denied.

For information and service call or write to:
Pik Rite Inc.
101 Fairfield Rd.

Lewisburg PA 17837
800-326-9763

Page 4



1abie 01 Lonernis

Main Frame

196-1-1: Tongue Assembly .. ......... ... . . . . . . . . 8
196-1-2: PTO Assembly .. ... ... ... . . . . . . e 10
196-1-3: Air Compressor Assembly . . ........ ... ... ... il 12
196-14: FrontEnd Assembly . ...... ... ... . . . .. 16
196-1-5: Oil Tank Assembly ... ... . ... .. .. . . . . 20
196-1-6: Oil Cooler Assembly . . ... ... ... i 22
196-1-7: Canopy Assembly . . ... ... . .. . 26
196-1-8: Axle Assembly . . . ... ... ... 28
196-1-9: Wheel & Rocker Assembly . ............ . .. ... 30
196-1-10: TransportationOnly .. ... ... ... . . . . . 32
196-1-11: Air Tank Assembly & Pneumatics .. .......... ... ... ... .. .... 34
196-1-12: Handrail Assembly . ...... ... ... . . . . . . 36
Header
196-2-1: Pick-Up Header . . .. .. ... .. .. .. . . . . 38
60096-1-1: 36" Disk Header Frame Assembly . ........ ... .. ...... ... .... 40
60096-1-2: Drive Shaft Assembly . .. ......... ... . ... 42
60096-1-3: Disk Shaft Assembly .. ...... ... ... ... ... .. ... i L. 46
60096-1-4: Gathering Chain Assembly . ....... ... ... .. .. ... .. . ..., 48
60096-1-5: Guage Wheel Assembly ... ... ... ... ... ... ... ... ... ..., 52
196-2-2: Primary Header Conveyor Assembly ......................... ... 54
196-2-3: Secondary Frame Assembly . ... ... .. ... ... . 58
196-2-4; Vibrator Shaft Assembly . ... ....... ... ... . ... .. ... 62
196-2-5. Header Conveyor Drive Shaft Assembly . .. ......... ... ... ... ... 66
196-2-6. Header Chain Cleaner Assembly .. .......... .. ... . ... ... .. .. 68
196-2-7: Header Roller Assembly . ... ... ... .. ... . . . . . ... i ... 70
Shaker
196-3-1: Shaker Frame Assembly . .. ........ ... .. ... ... . . ... L. 72
196-3-2: Shaker Chamber Assembly . . . . ....... ... . ... . .. .. 76
196-3-3: Primary Shaker Drum Assembly . .............. .. ... ... ... .. .... 80
196-3-4. Primary Shaker Weight & Box Assembly . ........................ 84
196-3-5: Secondary Shaker Drum Assembly . . . ......... .. ... ... .. ... ... 88
196-3-6: Secondary Shaker Weight & Box Assembly . ................... ... 90
196-3-7: Shaker Cover Assembly . ... ... ... ... .. . . . ... 94
196-3-8: Shaker Shield Assembly . . ......... ... .. .. ... ... oL 96
196-3-9: Shaker Ring & Finger Assembly . ......... ... ... ... ... .. ..... 98
Transfer
196-4-1: Transfer Assembly . ...... ... .. . . . . . i 100
196-4-2: Transfer Drive Shaft Assembly . . ....... ... ... ... ... ... .. .. ... 104
196-4-3: Transfer Roller Assembly .. ........ ... ... . ... .. .. 108
196-4-4: Transfer Chain Cleaner Assembly . ........ ... ... ... ............ 110

Page S



JEeDIS Faill :
196-5-1: Debris Fan Assembly . ... ... ... ... . ... ... . ... ... 112
Cross Conveyor
196-6-1: Cross Conveyor Frame Assembly ... ........... ... ... . ... ..... 116
196-6-2: Cross Conveyor Drive ShaftAssembly .. ........................ 120
196-6-3: Cross Conveyor Return Roller Assembly ........................ 124
196-6-4: Cross Conveyor Chain CleanerAssembly ....................... 126
196-6-5: Debris Drum Assembly .. ... ... ... .. ... ... .. ... .. 128
196-6-6: Cross Conveyor Cover Assembly .. ..., 130
196-6-7: Cross Conveyor Drive Shield Assembly .. ....... ... ............ 132
Elevation
196-7-1: Rear Elevation Assembly . .............. ... .. .. .. .. ... ....... 134
196-7-2: Elevation Drive ShaftAssembly ............................... 138
196-7-3: Front Elevation Assembly .. ........ ... ... ... .. ... .. ... .. .. ... 140
Presort
196-8-1: Presort Assembly .. ...... ... .. .. .. . . ... ... .. ... 144
196-8-2: Front Presort Roller Assembly . ........... ... ... ... ... ....... 148
196-8-3: Rear Presort Roller Assembly . . ... ... .. ... ... ... ............ 150
196-8-4: Longview Presort Assembly .. ......... ... ... .. .. ... ... .. .. ... 162
196-8-5: Grademaster Presort Assembly .. ......... ... ... .. ... ... .... 154
196-8-6: No Sorter Presort Parts ONLY . .. ... ... ... ... ... .. ... ....... 156
Aftersort
196-9-1: Aftersort Assembly ... ... . ... ... 168
196-9-2: Aftersort Drive Shaft Assembly . ........ ... .. ... ... .. .......... 162
196-9-3: Aftersort Divider Bar Assembly . ............. .. .. .. .. ... ...... 164
196-9-4: Aftersort Auger Assembly . ....... ... ... ... .. .. ... . ... 166
Discharge
196-10-1: Discharge Basket Assembly .. .............. ... .. .. ... ....... 168
196-10-2: Discharge Drive Shaft Assembly . .. ........................... 172
196-10-3: Inner Discharge Assembly ... ... .. ... .. ... ... ... ... ....... 174
196-10-4: Outer Discharge Assembly . .. ........ ... ... ... .. .. ... ....... 178
Hydraulics
196-11-1: Hydraulics . ......... ... . ... . . 182
196-11-2: Hydraulic Cylinder Plumbing . . .. ......... ... ... ... ... ....... 188
Electrical
196-12-1: Electrohydraulic ColorCode Chart .. .......................... 191
196-12-2: Electrical for BreakerBox ... .............. ... ... ... ...... ... 192
196-12-3: Electrical for ElectrohydraulicValve ... ........................ 194
196-12-4: Electrical for Tractor Power Cord .. ......... ... ... ... ........ 196
196-12-6: HornAssembly .. ... ... . . . 198
Decking
196-14-1: Inner Decking Assembly . . ........ ... .. ... ... .. ... .. .. .. .... 200

dade 6



190-14-2. QULEr rront UeckIiNng AsSsemDply . . ... ... . ... .o oo LU
196-14-3: Outer Rear Decking Assembly ... ... .. ... ... ... ... ... . ... 204

Page |



PPPPP

I-1-96

Alquiassy an3uo]



1J0=1-1 1ONYUEC ASSCITIDIY 10/17/96
Ret  PartiNo Description Parts - Asmbly Wil Fit SN Remarks
0 GF-1827-85L Grease Fitting 1/8 NPT Long 65° 1
0  PIN-G-32 Roll Pin 3/8" x 2* 1
1 1821103 Frame, Swivel pin 1 18201-
2 1841102 Tongue 1 19401-
3 1841101 Main Frame 1 18401-

Page S



Pags 10

17961

AlqQuassy OLd



LM OSSSINNY.
Description
Waltersheid Power Shaft for
Tomalo Harvester w/ 1 38" x 21
Front Half Only for AY PTO
(Waltershied) Shafts 1 3821
PTS-1003-FH Front Half Only for All PTO
PTS-1002A PTO Tractor Yoke (Waltershied) 1 *
11 PT8-1002C PTO Yoks (Waltershied) 1 /8" x
13 PTS-1002H PTO Inner Yoke (Waltershied)Not
Modified per PR requiremaent
PTO Croes Kit (Wahershied)

i e s e e
PN
i 1
% a <
L
WL wsiiion iy G op s o
by ]

- Pagett



=96

g1

Alquassy Jossaxdwon my




196-1-3 Al LOMPressor Assein Dlx 107780
0 110-1567-6 Belting, Air Compressor Shield 1 110-1507 :
0 AIR-1506A Air, Compressor Filter 1
0 AIR-1508B Air, Compressor Fitter Element 1
0 BL4075H 1/4 UNC X 3/4 HH C/S BOLT GRS 3
ZINC
0 BL4126-H 1/4-20 X 1 1/4 HEX CAP_G_S 2C 4
0 BL4FW 1/4 USS FW ZC 14
0 BL4LN 1/420 HEXLN NE 2C 7
0 BL-6-100-C /8 UNC X 1 CARRIAGE BOLT GRS 2
ZINC
0 BL6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 1
0 BLS8-125C ABUNC X11/4 cARRIAGE BOLTGRS 2 183-729K
ZINC
0 BL6125-H 3/8-16 X 1 1/4 HHCS G5 ZC 2 193-729K
194-231K
0 BL-6-250-H 3/8-18 X21/2HH C/S GR5ZC 1 184-231K
0 BLG&FW B USSFW 2ZC 2 184-720K
184-181K
184-808K
184-231K
0 BL6&LN 3/8 UNC FIN HEX LOCKNUT NE AS63 3
GrA ZINC
0 BL&iW 3/8 SPLIT LW ZC 4 183-728K
194-806K
0 BLS&N 38-16 HEX NUTS ZC 6 183-728K
0 BL6-SW 3B SAEFW2ZC 8
0 BL-8-150-FS 1/2-13 X 1 1/2 FL SOC CAPS 2
0 BLS&LN 1/2-13 HEX LOCK NUT NYLON INSERT 2
| zc
0 BLE&N 1/2-13 HEX FIN NUTS 2C 2
0 BL8SW 1/2 SAE FW ZC 2

Page 13



o

age 14

BT-3100

BT-A-45
PU-1610-24
PU-2AT4

SHD-3100

110-1507
AIR-1506
192-1509C
192-1508A

192-15098

194-1510

Beiting, PTO Shieid, .
Compressoriess

Air Compressor Belts
Taper Loc Hub 1610-1 1/2

Air Compressor Puliey Taper Loc

Shieid, PTO, Compressoriess

Air Compressor Shield

Air compressor

Alr compressor adjuster
Mount, Upper, Air compressor

Mounting Tab, Air Compressor
Mount
Air Filter Mount

30065001-

20005001-

11001-

19201-

19201-

19401-

Used ONLY on machines with nt
air compressor

Used ONLY on machines with n«
nlroonm;



NUTES

Fage 15



age 16

Vy-1-96

AIQUIdsSSY pu Juol,



Bart o
BL-12-FW

BL-12-LW
BL-12-N
BL-6-100-H

BL-6-125-H

BL-8-350-H
BL-6-400-H

BL-&-FW

BL-6-LN
BL-6-LW

BL-8-SW
BL-8-WN
HP-1003
HP-365-C1
DC-0004

EL-0001
196-1129

193-918
191-1128

SUP-3200

WH-1126

SHD-B8

MACIMI M =AL Wat-1-1-111E01) 4 AT SR
DRescriotion Parts - Asmbly  WHLFlt SN Bemarks
3/4" Fiat Washer 2
3/4" Lock Washer 2
34" Nut 2
BUNCX1HHC/SBOLTGRS5ZINC 2
3/8-16 X1 1/4 HHCS G5 2C 4 183-728K
194-231K
3/8-16 X3 1/2HEXCAP G5 2C 4
3/8-16 X 4 HEX CAP G5 ZC 2
JBUSSFWZC 5 194-729K
184-161K
194-806K
184-231K
3B UNC FINHEXLOCKNUTNEAS63 6
GrA ZINC
38 SPLIT LW ZC 8 183-720K
184-806K
3/8 SAE FW ZC 16
3/8-16 FORGED W/NUTS 2C 3
Overhung Load Adapter 1 11001
Hydraulic Pump, Commercial 365 1
Decal, Tomato Control Box 1 18601- Used with Box #ELE-0001
COMPLETE Control Box less cable 1 19601-
(Pickle & Tomato) 30096001-
Mount, Rear Pump (Tomato) 1 19101- Replaces 181-1129
NOTE: Use with #HP-265-C1
Cylinder bracket frame 1
Mount, Hydraulic Pump (Tomato) 1 19101-
Hose Support 1 18100-
30085001-
Machine Jack for Tomato Harvester 1 18101-
Shield, Electrohydraulic “Brand", 1 18601~

8-Stack

Page 17



e b 1 LT | ol BT L T ERF Lo¥ ~ SR FILT FrAIl 1 74 -J7'% Fiereral red

o THITMA Mouming for ekectranms ool 1 15401 -

HNEFAN]T -

“age 16



NN ED

Fage 19



L Lallh Sroobdlil]y

196-1-5

Fage 20



190-1-9 il 1ank Assembly 101796 :
Bet  Pattio Descrioion Parta- Aambly Wil it s Remarks
0 BT-1008 Betting, Oii Tank Saddie 2 19101
0 HA-1007 Hydrautic, Magnetic drain plug & 11101
0 HA071-H Hydra-2orb Tube Clamp 1° 2 19401
0 HA-1072-H Hydra-2orb Tube Clamp ¥4" 2 19401
0  HA-1073H Hydra-2orb Tube Clamp 1/2 1 19401
2 195-1008A Baffie, Ol Tank 1 10601-
3 HASO70E Tank Cover Bolt 1 19501-
30085001-
4 HAS070B Nylon Washer for Tank Cover Kt 1 18801
30095001
§  HAS070 Hydraulic Tank Cover 1 19501-
30095001
8  HA-5070A Gasket for Tank Cover Ki 1
7 HASO7OD Tank Cover Hoiddown 1 * 19501-
s 30085001-
8  TAN-1008 Hydraullc Ol Tank 1 19501-
9  HA-1041 Hyd, Level Giauge & Therm 1
10 HA-1008-3 Hydraulic Suction Screens 3° x 2* 2
11 HA-1000A Tank Vent Fiter Element 1
12 HA-1010 Tank Vent Fiter 1
13 HA-1023A Filter Gage 1
14 HA-1022 Hydraulic, Oll fiter elements 2 11001
(10micron) |
14 HA-1026 Hydraulic O Fiter MS-7 T
14 HA-1028 "* Lﬁn Fiter 2
15 HA-10232 0

Double Fite Head, Sise by Side

Page 21



VL OO Assulllly

196-1-6

Page 2



190-1-0

Bel Partieo.
0 BL-4-100-H
0 BL4-FW
0 BL-4LN
0 BL-6-100-C
0 BL&125-C
0 BL&125-H
0 BL8175-C
0 BLBFW
0 BL&LN
0 BL&LW
0 BL&-N
0 BL-8-175H
0 BLSLN
1 191-1082
2 HA-1018-G
3 1101016
4 HM-1020
5 1951021

Vil LOOIBT ASSeiTily 107790

1/4-20 X 1 HEX CAP G5 2C 3

1/4 USS FW ZC 6

1/4-20 HEX LN NE 2C 3

/8 UNC X 1 CARRIAGE BOLT GR5 2

ZINC

3/8 UNC X 1 1/4 CARRIAGE BOLT GRS 1 183-729K

2INC

3/8-16 X 1 1/4 HHCS G5 2C 4 193-728K

, 184-231K

/8 UNC X 1 34 CARRIAGE BOLT GRS 1 |

ZING :

8 USS FW ZC 12 194-729K

194-161K
194-806K
184-231K

/8 UNC FIN HEX LOCK NUT NEA563 4

GrA ZINC

38 SPLIT LW 2C 4 183-729K

194-808K

/8-16 HEX NUTS 2C 4 193-728K

1/2-13 X 1 3/4 HEX CAP G5 2C 4

1/2-13 HEX LOCK NUT NYLON INSERT 4

zc

Shieid, Cooling Fan 1 18101-

30085001-

Cooling Fan Blade 1 19201

Ol Cooler Shroud 1 11001-

30095001-

Cooling Fan Motor 1 19201 When installing on ‘90 and
‘91 machines must be
acoompanied by fan blade
192-1019

Manifold, Hydraulic, Ol Cooler 1 19501-

30095001~

Page 23



e b e
B 117 Mount, il Cooter Suppart 2 11001-

S0 -30095003
7 HA- 1015 Hydrauls, il cooker radalor 1 11001

Page 24



NV WD

Frarge 22



CallUPy AsSSCII0LY
196-1-7

ge 26



190=1=/ walopy ASSSINIULYy 11170
Bef Partio. Rescription Parts - Asmbly Wil Fit SN Remerks
0 BL5FN 5/16" Fine Thread Nuts 4 ’*‘
0 BLSFW 5/16 USS FW 2C 2
0  BL&-100H MBUNCX1HHC/BBOLTGRSZINC §
0 BL&22SH 8 UNC X 2 1/4 HH C/8 BOLT GRS 2
ZINC
0 BLGLN 3/8 UNC FIN HEX LOCKNUT NEAS83 7
GrA ZINC
0 BL8SW /8 SAE FW 2C 14
0 STRP810 & Tarp Strap (sn.) 10 ™
1 TRP-1115 Tarp, Sun tarp 1 19101-
2 152-1116A Fold out ! 19201-
5 1941148 sumsucmmmuy 1 19201-
1 ' TRP-1145K
8 TRP-1145 Dust Tarp 1 19200
TRP-1145K
~7 Main sun tarp frame 1 19201-

192-1116

Page 27






199=1-0 AXIe ASSemDbiy 10/17/906
Bef Partio, Rescription Barts - Asmbly Wil Fit SN Bemarks
0 BL&100H JBUNCX 1 HHC/SBOLTGREZING 4
0 BLEFW B USS FWZC 4 194:720K
194-161K
194-806K
194-231K
0  BLeLW 8 SPLITLWZC 4 193-720K
194-808K
0 BL&125H 172-13 X 1 1/4 HEX CAP G5 2C 1
0  BLS400H 11213 X 4 HEX CAP G5 ZC 2
0 BLSFW 122 US8 FW 2¢ B |
0 BL&LN 11213 HEX LOGK NUT-NYLON INSERT 2
zc _
0 . BL8LW 12 SPLITLW 2C i 1
1. PL101 Plastic Cover 1 19501-
2 1941131 Leveling Cylinder Cover 1 19401-
3 18111 Axde 1 19101-
4 1101110 Rooker Pin 2 110-80-01
5 1911112 ‘ 19101-

AdePin 1

Page 29



Wheel & Rocker Assembly
196-1-9




e

Bel Parilo
0  BL8400H
0  BLSLN
0 GF-1428
0  WBR-107D
0  WBR-107H
0 WHT-1121
0  WHT-1122
0 WHT-1123
1 1831100
2 WBR-1108
3 WBR-1107A
4 WBR-11078
5 WBR-1107F
8  WBR-1107
6  WBR-107K
7 WBR-107L
8 WBR-1107G
®  WBR-1107C
10 WBR-1107E

12-13X 4HEXCAP G52C

1/2-13 HEX LOCK NUT NYLON INSERT 2

zc .
Grease Fitting m'xzawm
Nt 7814 B
Washer

126115 14 ply MC Tre
125X L15 Tube

10x 158 lug Rim

Complete rocker, less spindies
(Tomato)
Spindie for Machine Wheel
Sesl CR-20148 '
inner cup

Eight Lug Hub, Complete / (no
spindie) 8-8-8
Complets Whee! Bearing it
Whee!, Lug bolts

Outer cup
Outside Whes! Bearing

Cep

18101
19101
19101
1910% -
18101

19101-

18301-
119101
19101
19101

19101

19101
18101
19101
19101

19101

(Y ¥

Repiaces 110-1109
Dritied

Al

'P-ﬁai



LE-A Gl el L

1Taliaplul Lall

Bef

Page 32

Part No.

182-8907P
183-919
BAR-DOO1

5TD-1002

Description

Discharge Stabiizer Pin
Transpor! bar

Bar, Header Transport (Tomato)

Stand, PTO

11

1y 1001 798
Parts - Asmnbly Wil Fit SN Remarks
1 18201
1 19301-
2 19601 -
1 19501-
0083001 -



s LW I St

Fage 13



Uoeomatcs
LU 11
|

Vi

e e

mato Horv

SIPTER

ﬂJ g
/"
Py T T I
SRS IR T

HoLT

) i [OVEPNE
/A

HA- B 0
&I ./,
COMPRESSTR [ ) :

10y :
=g ®
) ,

Page 34

/4y 300




J90-1-11

Bei PariNo.
0 1941513A
0 194-15138
0 1951513C
0 AR-1512
0 AIR-1513
0 AR-1514-M
0 AIR-N4
0 AIR-NE

0. H-T10

0 He-36-8MP-8MJ

0 H8-PL

Al QIR ASSSINIY S P ISuINatie
mrﬂm 1 19401-
mnm | 1 19401-
covor.AkM 1 19501
Awm'amm 1
Alr Reservolr Tank 1
Alr Dryer 1
1/4 In nylon tubing @ 0 .
SIGInNylonTuhh:;g_ : 0
Al Tube #1172 dia. 0 19401
172 In hose 1/2MP x 1/2MJIC x 36 0
in long ;

Push Loc Hose 1/2* @ . 0

Will replace 110-1514 with
minor modifiactions

Page 35



Handrail Assembly
196-1-12

e 36



184-15852C

BL-4-075-H

BL-4-100-H

BL-4-300-H

BL-4-FW

BL-4-LN

BL-6-225-H

BL~6-550-H

BL-6-LN

BL-6-5W

EL-5370

HA-1071-H

HA-1072-H

HA-1073-H

194-1414

BOX-1414

EL-6600

Aaturall ASSCITIDIY 10/17/96
Description Parts - Asmbly Wil Fit SN Remarks
Sunshield Handle 1 198301-
1/4 UNC X 3/4 HH C/S BOLT GRS 2
ZINC
1/4-20 X 1 HEX CAP G5 ZC 3
1/4-20 X3 HEX CAP G5 ZC 4
1/4 USS FW 2C 8
1/4-20 HEX LN NE Z2C 9
3/8 UNC X2 1/4 HH C/S BOLT GR5 2
ZINC
3/8-16 X5 1/2 HEX CAP GRS 2C 3
3/8 UNC FINHEX LOCKNUTNEAS563 5§

GrA ZINC

3/8 SAE FW 2C 8

Complete Breaker Box 1

Hydra-zorb Tube Clamp 1" 2 19401
Hydra-zorb Tube Clamp 3/4" 2 19401
Hydra-zorb Tube Clamp 1/2" 1 18401
Front Rail 1 18401-
Toolbox 1 19501-
Warning Horn 1

Pag



ol b il =

T TIGEMWET WLIVIS

W FiEo

Bel

0

Part No.
60096

Deacription

34" & 3" Disk Header for Tomalo
(1998)

Earts - Asmbly W Fi{ SN

Q 18101~



NN ES

Fage 25






OUUJIO=1"=1 SO WISK Neauel rrallic mosoviiily 10/1/7/96
Rel  PartNo. Description Parts - Asmbly  WIll Fit SN Remarks
0 BL-10-175H 5/8-11 X 1 3/4 HEX CAP GS§ ZC 6
0 BL-10-LN 5/8-11 HEXLNNE ZC 6 20095001~
0 BL-10-SW S/BSAEFWZC @ 12 184-161K
0 BL-6-075-H 3/8-16 X 3/4 HHCS G5 ZC 6
0 BL-6-100-H /8 UNC X 1 HH C/S BOLT GR5 ZINC 2
0 BL6-LN 3/8 UNC FIN HEXLOCK NUT NEAS63 4
GrA ZINC
0 BL&LW 3/8 SPLIT LW-ZC 4 193-729K
194-806K
0 BL6-SW 3/8 SAE FW ZC 8
0 BL-8-275-C 1/2UNC X2 3/4 CARRIAGE BOLT GRS 2
ZINC
0 BLBFW 1/2 USS FW ZC 2
0 BL-8-LW 1/2SPLIT LW ZC 2
0 BL-8-N 1/2-13 HEX FIN NUTS 2C 2
1 192139 Shield, Disk Header Cover 1 19201-
(Tomato)
2 194109 Disk Motor Stabilizer Bar 1 19401-19525
60096001~
61096001-
194-231K
3 194130 Disk Header (Tomato) 1 19401-
4 192-139A Safety Bar 1 19201-

Page 41



LALVL Olldit AosIliDly

&
<S>
3

Fage 42

e85



OUVJIO=i=£ Wiive 21iail Assemnly 10/17/96
Bel  PartNo, DRescription Parts - Asmbly WIILENR SN Remarks
0 . BL6-100-C /8 UNC X1 CARRIAGE BOLTGRS 2
ZINC
0 BLE150-C /8 UNC X 1 1/2 CARRIAGE BOLT GRS 4
ZING
0 BL6-250-H 8-16 X 2 1/2 HH C/S GR5 2C 4 194-231K
0 BLEFW /8 USS FW 2C 8 194-720K
194-161K
184-808K
194-231K
0 BLELW /8 SPLIT LW ZC 10 193-729K
184-808K
0 BL&N 3/8-16 HEX NUTS ZC 10 193-729K
0 BLESW 3/8 SAE FW ZC 8
0  KEY-4-432 Shaft Key 1/4° x 2* 2
0 KEY-55-20 Shaft Key 5/16" 8q x 1 1/4" 2 194-231K
0 SC-16- Shatt Collar, One Piece 1" bore 2 184-231K
1 HM-18R Disk Drive Motor 1 11001 Available as update kit
2  CPS-6056 Coupler, Solid 1 60096001- Replaces CPS-231
£1096001-
61396001-
3 194108 Disk Motor Mount 1 19401- Available as update kit
30095001
194-231K
4  194100A Disk Motor Stop 1 19401- Available as update kit
61095001-
61395001-
3095001-
GCD-108-K
184-231K
S BR-082-MPB Stamped Bearing Housing for 1 2 20085001-
1/4" bearing KIT-1700
194-231K
195-208K
& BR-125062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-

Page 43



SP-60B14-20-5

194-155

SPU-3612-20-4

e ittt
Sprocket, 60B14 1 1/4 bore 5/16
keyway

Shaft, Gathering Chain

Urethane Sprocket 36-12 1 1/4
bore 1/4" key

18401-
184-231K

19101-

61395001-
61085001-

11001

191-116 Old P/N Not used

‘91 to '93 except on machines
without gathreing chains.

Used on all machines upgrade:
with direct drive gathering

chin kits.

Available as update kit

Sub SP-3612-20-4



NI Eo

Page 45



UISK ollall AssScINOLy
60096-1-3

1w




OUVI0-1-9 UISK oflall ASSeinbly 10/17/96
Part No. Description Parts - Asmbly  WIill Fit SN Remarks
BL-10-350-H 5/8 UNC X 3 1/2 HH C/S BOLT GR 8

ZINC
BL-10-LN 5/8-11 HEX LN NE ZC 8 20095001-
BL-10-SW 58 SAEFWZC @ 16 194-161K
BL-8-175-H 1/2-13 X 1 3/4 HEX CAP G5 2C 8
BL-8-200-H 1/2-13 X2 HEX CAP G5 ZC 2
BL-8-FW 1/2USS FW ZC 14
BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 10

ZC
BL-8-N 1/2-13 HEX FIN NUTS ZC 2
BL-8-SW 1/2 SAE FW ZC 8
CH-60H-53 #60 Chain, 53 pitches (Disk 2

Header & Bin Chain Drive)
GF-1428 Grease Fitting 1/4" x 28 straight 4 20095001-
KEY-8-8-40 Shaft Key 1/2"x1/2"x21/2" 2
SP-SK-2 Sprocket, Bushing SK 2 19101
SP-605K35 Disk shaft Sprocket 2 19101
1921315 Disk Bearing Spacer 4 19201- May be omitted
BR-100-RAK 2" Bearing Housing 4 11001
BR-200-100 2" Fafnir Bearing, Tri-ply 4 11001
191-131 Disk Shaft 2 19101-
HD-140-04 Disk, Disk Header 2 11001-19525

60096001-

HD-140-06 Disk, Disk Header 2
SP-6015-T Idler, # 60 Rotller Chain Adjuster 2 19201

Page 47



¥-1-96009

A[quassy ureyn Surduen



OUVJIO"-1-4 Datfierniig wvialll AssSeIinbly 10/17/96

Rel  PartWNo. Pescription Parts - Asmbly Wil Fit SN Remarks
BC-6-1236-60 Gathering chain, 3/8 bars 12in 2 18101~
wide x 60 links 36mm 20095001~
BL-10-300-H 5/8-11 X3 HEX CAP G5 2C 2 194-161K
BL-10-375-H 5/8-11 X 3 3/4 HEX CAP G5 ZC 2 194-161K
BL-10-LW S$/8 SPLITLWZC 4 184-161K
BL-10-SW S/BSAEFWZC @ 4 194-161K
BL-6-150-H 3/8-16 X 1 1/2 HEX CAP G5 ZC 4 194-806K
BL-6-450-H 3/8 x 4 1/2 HEX BOLT 4 184-161K
BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE AS63 4
GrA ZINC
BL-6-LW 38 SPLITLWZC 4 193-729K
184-806K
BL-6-N 3/8-16 HEX NUTS ZC 4 183-729K
BL-6-SW 3/8 SAEFW ZC 12
BL-8-175-C 1/2 UNC X 1 3/4 CARRIAGE BOLT GRS 4
ZINC
BL-8-175-H 1/2-13 X 1 3/4 HEX CAP G5 ZC 8
BL-8-500-H 1/2-13 XS HEX CAP G5 2C 4 194-101K
BL-8-700-H 12 UNC X7 HH C/S BOLT GRS ZINC 2
BL-8-FW 1/2USS FW ZC 4
BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 14
ZC
BL-8-LW 172 SPLIT LW ZC 4
BL-8-N 1/2-13 HEX FIN NUTS ZC 6
BL-8-sW 1/2 SAE FW ZC 28
RLA-000-028 Washer/Spacer 8 11001-
194-161K
RLT-040-108 4" Flat idler Roller 1/2” Bore 4 184-161K
RLT-535-2210 §" Flange Roller 2.2 WF 3.5 dia, 2 184-161K
5/8" bore

Page 49



Page 50

L

RLT-535-2210-RV

ADJ-155

BRA-1821

BRA-1811

BRA-184

BL-10-B0O-T

182-107A

196-171A

196-171

a_il) .

5" Flange Roller 2.2 WF 3.5 dia,
5/8" bore w/ Inverted Spindle
Adjuster, Nose Tightener,
Gathering Chain

Bracket, Gathering Chain

Bracket, Mounting, Gathering
Chain

Bracket, Roller

5/8-11 X8 HEX TAP G5 ZC

Slide Guide Roller

Scraper, Disk Hub, Disk Header

Scraper, Upper Disk, Header

19601-

20096001-
184-161K

19601-

20096001-
184-161K

19601-

20096001 -
194-161K

20095001-

18401-

20095001-
194-161K

19101-

20095001-
60096001 -
61396001-
194-161K

19601-
60196001-
60096001-
184-161K

AL LMl )

Replaces 194-17



NN EO

Fage 5






KU il

OUVIO-1-9

Bet Putho
0 BL-8125-H
0 BL-8-150-H
0 BL-8-300-H
0 BL&FW
0 BLS8-LN
0 BL&LW
0 BL8N
0 BLS8-SW

-0 GF-1428

0 GF-1428-90
1 193188
2 194187
3 184186
5 WBR-198A
6 WBR-199B
7 WHL-196
8 WHL-178

Description
1/213 X 1 1/4 HEX CAP G5 2C

1 ASSEIT

Barts - Asmbly  WHI Fit SN

1/2UNC X 1 1/2 HH C/8 BOLT GRS 8

ZINC
1/2-13 X IHEX CAP G5 Z2C

12USSFWZC

1/213 HEX LOCK NUT NYLON INSERT &

Ze

1/2 SPLIT LW ?.C

1/2-13 HEX FIN NUTS ZC

1/2 SAE FW ZC

Grease Fitting 1/4" x 26 straight

Grease Fitting 1/4" x 28 80
Adjuster, Guage Wheeis, for

higher beds
Gauge Wheel, Outer Frame

Gauge Wheel, inner slider

Header Wheel Spindie with mount

Header Whee! Hub Only

Gauge Wheel Rim & Tire

Bearing Protector @Pair

12

16

1y 10/17/96 .

Bemarks

194-161K

195-208K

20095001-

11001-

20085001-

19301-

18201-

18201-

19201- BRW-196 to BRW-199 are used
onunder header wheel used in
'91 and ‘82
Replaced by WHL-191 and
WBR-196S.

19201-19525

60096001-

61396001~

19201 Combination of BRW-197 and
BRW-188

Page 53



Primary Header Frame Assembly
3 196-2-2




Bel PEartho,

BC-7-3242-265

BL-10-550-H
BL-10-FW
BL-10-LN
BL-10-8W

BL-6-100-C

BL-6-125-C

BL-6-FW

BL-6-LW

BL-&-N
BL-8-8W

BL-8-150-C

BL-8-150-H

BL-8-200-C

BL-8-225-H
BL-8-400-H
BL-8-500-H
BL-8-550-H
BL-8-FW

BL-6-LN

BL-8-LW

BL-8-N

Header chains, 7/16" bar 42 mm

pitch 285 links

&/8" x 5 1/2° HH Bokt

S8 USSFWZC

§/8-11 HEXLN NE ZC

5/8 SAE FW ZC @

3B UNC X1 CARRIAGE BOLTGRS = 24

ZINC

I8 UNC X1 1!,4 CARRIAGE BOLT GRS 10

ZINC
B USS FW2ZC

Y8 SPLITLWZC

J8-18 HEX NUTS ZC

3/8 SAE FW ZC

24

1/2UNC X 1 1/2 CARRIAGE BOLTGR5 6

ZINC

1/2UNC X 1 1/2 HH C/S BOLT GRS 4

ZINC

1/2-13x 2 CARRIAGE BOLT GRS

ZINC

1/2-13 X 2 1/4 HEX CAP G5 ZC
1/2-13 X 4 HEX CAP G5 ZC
1/2-13 X § HEX CAP G5 ZC

172-13 X 5 1/2 HEX CAP G5 ZC

1/2USS FW ZC

1/2-13 HEX LOCK NUT NYLON INSERT 18

2C

1/2 SPLIT LW 2C

1/2-13 HEX FIN NUTS ZC

11

10

1011796

19001

20085001-
20095001-

184-161K

194-728K

194-161K
194-806K
184-231K

183-720K
194-806K
183-728K

194-161K

184-161K
165-208K
185-208K

194-101K

184-1681K

Page 55



10

11

BL-8-SW

RLA-010-0108

RLA-3023-TM

RLA-3024-TM

RLG-040-1016

RLS-522-2010

RLS-522-2010-SC

RLT-635-228

191-108

192-107A

192-107
185-101J
185-101D
195-101F
191-142

BAR-102K

BAR-101K

192-1113

195-101C

1/2 SAE FW ZC

Spindie / Standoff for Urethane
Rolier (heat treated)
Scraper for Nose Roller, RH

Scraper for Nose Roller, LH

4" Urethane (Blue)

Steel Roller, 5" Flange, 2.2"
Dia, 2* wide

Steel Roller, 5" Flange, 2.2"
Dia, 2* wide, w/Hub for Scraper

6" Flange Roller 2.2 WF 3.5 dia,
1/2" bore
Header slide guide bar

Slide Guide Roller

Slide Guide, Header

Slide Guide Mount, Header
Header Cylinder Mounts
Front Header Conveyor
Lower Disk Scraper

Bar, Header Nose (Inner)
Bar, Header Nose (Outer)

Mount, Header cylinder

Header Connector Bar

19101-

For use with

RLS-522-2010-SC rofler
only
For use with

RLS-522-2010-SC roller
only

19101- Sub RLU-522-201
KIT-1700
For use with scrapers

RLA-3023-TM (RH) and
RLA<3024-TM (LH) only

18101-

19101-

20085001-
60096001-
61396001-
194-161K

19201-
19501-
18501-
19501-
19101-

18401-
184-101K
18401-
184-101K
19201-

19501-



Page 57






IO~

Bef PartiNo

BL-6-075-H

BL-6-100-H

BL-8-125-H

BL-6-LN

BL-6-LW

BL-8-SW

BL-8-175-C

BL-8-300-H

BL-8-375-H

BL-8-650-H

BL-8-750-H

BL-8-FW

BL-8-LN

BL-8-LW

BL-8-N

BL-8-SW

RLA-000-028

RLA-000-118

RLA-010-0108

RLG-040-1016

RLT-040-108

HM-118R

191-1378

FRM-101R

Description
3/8-16 X 3/4 HHCS G5 2C

Leconaaly neaderl riallie Asseroly

IBUNCX1HHC/SBOLTGRSZINC 10

¥8-16 X 1 1/4 HHCS G5 2C

/8 UNC FIN HEX LOCK NUT NE A563 18

GrA ZINC
Y8 SPLITLW ZC

¥8 SAEFW ZC

1/2UNC X 1 3/4 CARRIAGE BOLT GRS

ZINC
1/2-13 X3 HEX CAP G5ZC

1/2 UNC X 3 3/4 HH C/S BOLT GRS 1

ZINC
Grade SBolt 1/2x6 1/2

1/2x7 1/2 HEX BOLT

1/2USS FW 2C

1/2-13 HEX LOCK NUT NYLON INSERT 11

zC
1/28PLITLW ZC

1/2-13 HEX FIN NUTS ZC
1/2 SAE FW ZC

Washer/Spacer

Standoff, Support roller

Spindie / Standoff for Urethane
Roller (heat treated)
4" Urethane (Biue)

4" Fiat idier Roller 1/2" Bore
Disk Drive Motor
Vibrator cover, inner

Frame, Header Conveyor, Rear

10/17/06
Parts - Asmbly Wl Fit SN Remarks

4
8 183-728K

184-231K
4 193-720K

194-806K
a7 "
1
6
2
2 194-161K
1
1
1
23
4 11001-

184-161K
4 11001
1 19101-
1
4 194-161K
1 11001 Available as update kit
1 19101-
1 19601- Replaces 185-101R

Page 59



10

11

191-106

191-116F

191-137

SPA-108-4

SPA-106-6

SPA-106-8

MOU-101R
191-137A
SP-80B20-20-5

SP-8015-T

Vibrator cover, outer
Sprocket, Header Drive (motor)

idier, # 60 Roller Chain Adjuster

19101-

18101-

18101-

19201~

18201-

19201~

19601-

18101

19201

alofs 8t



A LW I e

Fage B



¥-C-961

A[qQuuassy ygeys JojeIqiA



1J99-&~4 VIiDTralOl olail AssSeinbly 10/17/96

PartNo. Description Ports - Asmbly Wil Fit SN Remarks
BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 2
BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 4 193-729K
194-231K
BL-6-FW ABUSSFWZC 2 184-729K
184-161K
194-806K
194-231K
BL-6-LN 3/8 UNC FIN HEXLOCKNUT NEA563 6
GrA ZINC
BL-6-SW 3/8 SAEFW ZC 10
BL-8-150-H 1/2UNC X 1 1/2 HH C/S BOLT GRS 2 194-161K
ZINC 185-208K
BL-8-275-H 1/2 UNC X 2 3/4 HH C/S BOLT GRS 4
ZINC
BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 6
2C
BL-8-SW 1/2 SAE FW ZC 10
KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
RLR-027-108 Smooth Rubber Vibrator Roiiers 4 19101- Sub RLU-027-108
KIT-1700
HM-412C Hydraulic Motor -Shaker 1 19101 Sub 181-412
Weight-Vibrator (Commercial)
192-138 Mount, Vibrator Motor 1 19201-
CPJ-7081 Coupier, Motor side 7/8 bore 1 1910119320 Sub 194-7081 Assembly
CPJ-6055 Coupler, Urethene Spider 1 19101 For use with CPJ-6052 and

CPJ-6051 Sub CPS-6053

CPJ-6052 Coupler, Shaft side 1 1/4in. bore 1 19101 Sub 194-6053 Exept on Debi
Fan
BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
194-231K
195-208K

BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-



i o are TrLis, L ni P L |

E 1E-1 50 Wibrator shaft 1 18201

Hage G



IEO

Fage B



Header Conveyor Urive Shait Assembly
196-2-5

Tage 66



TY0-£=9 reaaer LONnveyor Drive onait ASsSeinbily 101796
Rel Partio. DRescription Parts - Asmbly WHIFIt SN Bemarks
0 BLE&125H 17243 X 1 1/4 HEX CAP G5 ZC 0
0 BL8LW 1/2 SPLIT LW ZC 0
0 BLSSW 1/2 SAE FW ZC 0
0  CH-5041 Roller Chain 41 pitches #50 0
Feeder Roller w/master link
0  CH-80H-S1 Roller Chain 51, pitches #60H 0
Header Drive w/master-tink
0 KEY-86-16 Shaft Key /8" x 1 * 0
0 KEY-8824 Keystook /8" x 3/8" x 1 1/2" 0 :
0 KEY-8-640 Keystock /8" x /8" x 2 1/2" 0
0 SPU-4212286  Urethane Sprocket 42mmx 12 0 19101 Sub. SP-4212-26-6
footh, 1 /4" x 3/8 key
1 SPS0B16-286  Sprooket, Feeder roll drive 0 11001
#50B16 1 3/4 bore
2 SP&O0B2Z7-266  Sprocket, Header Drive (driven) 0 19101
3  BR.085-RCJ RCJ Bearing Housing 2 11001
4 BR-175085 Bearing, Fafnir 1 3/4 tri seal 2 19101
5 110112 Shaft, Header Drive 1 11001-

Page 67



Header Chain Cleaner Assembly
196-2-6

e 68



190-£-0 1CaUe! wiiatll viealler Assermnoly 10/17/96
Ref  PartNo. Description Barts - Asmbly  WIIL Fit SN Remarks
0 184663 Machined Shoulder Bolt 2 19401 Sub 192-663
0 BL6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 4 193-720K
194-231K
0 BL-6-LN /8 UNC FIN HEX LOCKNUT NE AS63 4
GrA ZINC
0 BL6-SW 3/8 SAE FW ZC 8
0 BL-8-225-H 1/2-13 X2 1/4 HEX CAP G5 2C 4
0 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 2
zZC
0 BLS8-LW 1/2 SPLITLW ZC 4
0 BL8sSW 172 SAE FW ZC 6
1 1924163 Cleaner bar bracket 2 18101-
2 182-362B Chain cleaner bar (Right) 1 19101
3 BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
194-231K
185-208K
4 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001~
KIT-1700
184-231K
185-208K
5 192162 32in chain cleaner only 42mm 1
6  192-362A Chain cleaner bar (Left) 1 19101-
182-360K
192-1960K
192660K
192-160K

Paae 69



Header Roller Assembly
196-2-7

Fage 70



190=&=~1 HIeauel INUHGT MOOTIIvyY 1011790
Ret PartNo. PRescription Parts - Asmbly Wil Fit SN Remarks
0 BL-6-600-H 3/8 UNC X 6 HH C/S BOLT GR8 ZINC 4
0 BL6-LN 3/8 UNC FINHEXLOCKNUT NEASS3 4
GrA ZINC
0 BLS&SW 3/8 SAE FW ZC 8
0 KEY-44-20 Shaft Key 1/4"x 1 1/4" 1
1 SP-50B16-20-4 Rolier Chain Sprocket, 50 x 16 1 11001-
Tooth 195-208K
2 BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-4700
194-231K
195-208K
3 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20085001-
KIT-1700
194-231K
195-208K
4  194-209 Transfer - Header Roller 1 19401- Update kits

Page 71






1J9=9= 1 WHARC! IFralfie ASSeImnoly 10/17/96 .
Bel PartiNo, DRescription Barts - Asmbly Wi FX SN Remarks
0 BL4075-H 1/4 UNC X 3/4 HH C/S BOLT GRS 4
ZINC
0 BL4FW 1/4 USS FW ZC 8
0 BL4LN 1/4-20 HEX LN NE ZC 4
0 BL-6100-H 3BUNCX1HHC/SBOLTGRSZING 4
0 BL6-125H 3/8-16 X 1 1/4 HHCS G52C 4 183-728K
184-231K
0 BL-8400-H 3/8-16 X 4 HEX CAP G5 2C 2
0  BL6-600-H 3/BUNCXE6HHC/SBOLTGRBZING 8
0 BL6FW 3/8 USS FWzZC 4 184-720K
194-161K
194-806K
184-231K
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE AS63 18
GrA ZINC
0 BLE&SW 3/8 SAE FW ZC 32
0 BL-B-150-H 1/2UNC X 1 1/2 HH C/S BOLT GRS 4 194-161K
ZINC 195-208K
0 BL8-175-C 1/2 UNC X 1 3/4 CARRIAGE BOLT GRS 1
ZINC
0 BLS8175H 1/2-13 X 1 3/4 HEX CAP G5 ZC 8
0  BL-8-300-H 1/2-13 X 3 HEX CAP G5 ZC 2
0 BLSLN 1/2-13 HEX LOCK NUT NYLON INSERT 6
zc
0 BL&LW 172 SPLIT LW ZC ]
0 BLSN 1/2-13 HEX FIN NUTS 2C 1
0 BL8-SW 1/2 SAE FW ZC 2
0 RLA-000-118 Standoff, Support rolier 2 11001
0  RLT-040-108 4" Flat idier Rolier 1/2* Bore 2 184-161K
0 SP-6015-T Idler, # 80 Roller Chain Adjuster 1 19201
1 191-1133A Shaker Angle (3 x 5 angle) 1 19101-
2 1911132 Shaker Frame (3 x 5 tubing) 1 18101-

Page 73



Page 74

194-1134

194-114

193-126

191-210A

191-210

BRA-106

BRA-105

e ]
Panel, Shaker Angle

Tightner Bracket

Saver Tab

Transfer Entrance Belting Bar
Transfer Belting Shield
Bracket, Header Roller, Outer

Bracket, Header Roller, Inner

19401-

19401-

18301-

19101-

19101-

19101-

19101-



haker Chamber Assembly
96-3-2

10

age 76



190=9=4 <HidRel Lhnaimper ASSQI'I'IDIY 10/17/96 -
Bel - Partho, Description Barts - Asmbly Wil Fit SN Bemarks
0 183-309 Primary cover stop 2 18301-
0  195-1140A Brace for Shaker Shieid 1
0 195-1140B Brace for Shaker Shieid 1
0  BL4-050-H 1/4-20 X 1/2 HEX CAP G5 ZC 1
0 BL4062C 1/4" x /8" Zinc Carriage Bokt 68
0 BL4FW 1/4 USS FW 2C 70
0 BL4LN 1/4-20 HEX LN NE ZC 1
0 BL4LW 1/4 SPLIT LW ZC 68
0 BL4N 1/4-20 HEX FIN NUTS ZC 68
0 BL8O75-C 3/8 UNC X 34 CARRIAGE BOLT GRS 16
_2ZINC
0 BL6O75H 3/8-16 X 3/4 HHCS G5 2C 24
0 BL8100C /8 UNC X 1 CARRIAGE BOLTGR5 14
ZINC
0 BL6-100-H 3/8 UNC X1 HH C/SBOLT GRSZINC 15
0 BL8125C 3/8 UNC X 1 1/4 CARRIAGE BOLT GR5 1 193-720K
ZINC
0 BL8175C 3/8 UNC X 1 3/4 CARRIAGE BOLT GRS 1
ZINC
0 BL&FW 8 USS FW 2C 64 194-728K
194-161K
194-808K
194-231K
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE AS63 30
GrA ZINC
0 BLELW /8 SPLIT LW ZC 32 183-720K
_ 194-808K
0 BLBN 38-18 HEX NUTS ZC a2 193-720K
0 BL8SW /8 SAE FW 2C 78
0 BL8150-H 1/2 UNC X 1 1/2 HH C/S BOLT GRS 1 194-161K
ZINC 195-208K
0 SHD-1141A Shield, Secondary Shaker Add-On 1 19501-

Page 77



"

12

13

STP-FLIO
1943018

195-320

193.303C

198-203
196312

g
b

19101~

3 # R it Sl
i R e

19001-
e T e Ry S 2

EEA B THity MoK W QP e
AR A

1 W TS0 W

SR B

SED TR B WH O AU R

bz < Ho

A B RS prsenoesE Higet

ArSE -



Page B0



IO Tanaly Yaner urdim Assemory 10/17/96 .
Bet PariNo. Description Parts - Asmbly Wil Fit SN Remarks
0 BL-6-100-C 3/BUNC X 1 CARRIAGE BOLTGR5S 32
ZINC
0 BL8-100-H 3BUNCX1HHC/SBOLTGRSZING 4
0 BL&LW 8 SPLITLW ZC 4 183-728K
194-806K
0 BL8-150-C 1/2UNC X 1 1/2 CARRIAGE BOLT GRS 4 194-161K
ZINC
0 BL-8-250-H 1/2-13 X 2 1/2 HEX CAP G5 2C 4 184-101K
0 BL8-300-H 1/2-13 X 3 HEX CAP G5 2C 6
0 BLSLN 1/2-13 HEX Loék NUT NYLON INSERT 36
zc
0 BL&LW 172 SPLITLW ZC 10
0 BLSN 1/2-13 HEX FIN NUTS ZC 10
0 BL8-SW 1/2 SAE FW ZC 12
0 BR-175-ER Bearings, 1 3/4" ER 2 11001
0 GF-1428 Grease Fitting 1/4" x 28 straight 2 20095001-
0 HM-204-CH Char-Lyn Hydraulic Motor 1
1 194-416 Mount, Shaker Rotation Motor 1 19101 For use with 194-416a
2 194-416A Mount, Shaker Rotation Motor 1 19101- For use with 194-416
3 CPR-422A-15 Primary Shaker Coupler (Motor 1 19401
Side)
4 CPR-422-15 Primary Shaker Drive Coupier 1 18401
§ CPR-422B-15 Primary Shaker Coupler (Shaker 1 19401
Side)
6  BR-085-RAK Bearing Housing (1 3/4") Main 2 18101
Shaker
7  BR-175-085 Bearing, Fafnir 1 3/4 tri seal 2 19101
8 PU-SK28 SK x 1 3/4"Bushings 2 19101
9 PU-80-8M-114 Pulley, Center Idier, HTD 1 19201- '91 machines must change motor
pulley to PU-26-8M-20-JA and
use BT-960-8M-20 bett

Page 81



10

1

Page B2

5 rs FVL.

SHA-3403

191-400

| A R A i

Shaker, Primary Tube

Shaker main Shaft

S D oy

LA B LLNIN L A

1

19101-

19101

AL IAL - 1R4. 4

Must use SHA-3402 with this
part to be compatibte with 192-401
Used on Secondary Shaker

beginning 19401



Primary Shaker Box & Wweight Assembly




190-90-4

rrirmary afianer vvelgnt & DOX ASSEITIDLY  1017/96

Ret

Bart No.
BL-6-100-H

BL-6-225-H

BL-6-JN

BL-6-LN

BL-6-N
BL-6-SW-8

BL-8-150-C

BL-8-175-C

BL-8-175-H

BL-8-LN

BL-B-LNS
BL-8-LW
BL-8-N
BL-8-SW
BL-8-SW-8
KEY-6-6-24

BR-085-4GP

BR-085-4G

BR-175-085-KB

MOU-3407

Description

3/8 UNC X 1 HH C/S BOLT GR5 ZINC

3/8 UNC X 2 1/4 HH C/S BOLT GRS

ZINC

3/8 UNC FIN HEX JAM NUT A563 GrA

ZINC

3/8 UNC FIN HEX LOCK NUT NE AS63

GrA ZINC
3/8-16 HEX NUTS ZC

I/BSAEFW GB8ZC

1/2 UNC X 1 1/2 CARRIAGE BOLT GRS

ZINC

1/2 UNC X 1 3/4 CARRIAGE BOLT GRS

ZINC
1/2-13 X 1 3/4 HEX CAP G5 2C

1/2-13 HEX LOCK NUT NYLON INSERT

ZC
1/2-13 Stover Lock Nut (Plated)

12 SPLIT LW ZC

1/2-13 HEX FIN NUTS ZC
12 SAEFW ZC

1/2 SAE FW G8 ZC
Keystock 3/8" x 3/8" x 1 1/2"

85mm Fiange

85mm Flange w/ grease fitting

Fafnir Bearing 1 3/4" Heavy SS

Mount, Bearing

4

4

8

12

16

17

-

32

Parts-Asmbly WHIFtSN = Remarks

KIT-0005

193-729K

194-161K

KIT-0005

19601~

30096001-
KIT-0005

19601-

30096001~
KIT-0005

19601-

30096001-
KIT-0005

19601-
30096001-

Paqat



10

12

13

14
15

16

Page B6

————t.

MOU-3406

WGT-402

SFT-404

193-403

WGT-402C

SHA-3402

HM-412C

PU-JA-14

PU-26-8M-30-JA

110-515

PU-80-8M-30-5K

PU-SK-28

e et

Mount, Bearing

Weight, Primary Shaker

Shaft, Primary Shaker

Shaker, Weight guards

Cap, Primary & Secondary Shaker
Weight

Shaker Weight Box

Hydraulic Motor -Shaker
Weight-Vibrator {Commercial)

JA x 7/8" Bushing for
PU-26-8M-20-JA

HTD Sprocket 8mm pitch, 26 Tooth,
30mm wide JA Bushing

Weight Motor Mount
Primary Weight Pulley HTD

SK x 1 3/4"Bushings

i —

Lk didd i

A

e e e— ————————————

19601-
30096001-
11001-
30095001 -
19601-
30096001-
19101-
30095001 -
19201-
30095001-
19101- Mus! use SHA-3403 with this

30096001- part
to be compatible with 192-401

19101 Sub 191-412

11001

19101-
1910119115

19101



Page B8



A IO " ﬂ&COﬂﬂﬂ[! wIHARST TUIT Assemmy 10/17/96 .
Ret  PartNo Rescription Barts - Asmbly WIILFit SN Remarks
0 192421 Spacer, Bearing, Secondary Shaker 1 19201-
(inner)
0 BL8-150-C 1/2UNC X 1 1/2 CARRIAGE BOLTGRS 4 194-161K
ZINC
0 BL-B-200-H 1/2-13X 2HEX CAP G52C 2
0 BL-8-225-H 1/2-13 X 2 1/4 HEX CAP G5 2C 2
0 BL&-LN 1/2-13 HEX LOCK NUT NYLON INSERT 4
ZC
0 BL&LW 1/2 SPLIT LW ZC 4
0 BL-8N 1/2-13 HEX FIN NUTS ZC 4
0 BL-8-SW 1/2 SAE FW ZC 12
0 GF-1428 Grease Fitting 1/4" x 28 straight 2 20085001-
0 HM-204-CH Char-Lyn Hydraulic Motor 1
1 194416 Mount, Shaker Rotation Motor 1 18101 For use with 194-416a
2  194-418A Mount, Shaker Rotation Motor 1 19101- For use with 194-416
3 CPR-422A-13 Coupler, Motor half 1 19101-19320 Use with CPR-422-13 only -
Fits Secondary Shaker after
19401
4 CPR-422-13 Coupler, Shaker drive rubber 1 1810119320 Used for Secondary Shaker
after 19401
5 CPR-422B-13 Coupler Shaker Half 1 19101 Use with CPR-422-13 only -
Fits Secondary Shaker after
18401
6 BR-085-RAK Bearing Housing (1 3/4") Main 2 19101
Shaker
7 BR-175-085 Bearing, Fafnir 1 3/4 tri seal 2 19101
8 PU-SK-28 SKx 1 3/4"Bushings 2 19101
8 PU-56-8BM-89 Pulley, Center Idler, HTD 1 19201-
10 184501 Secondary Shaker Box and Drum 1 18401 Used on Secondary Shaker
beginning 19401
11 191400 Shaker main Shaft 1 19101 Used on Secondary Shaker
beginning 19401
12 BR-175-ER Bearings, 1 3/4" ER 2 11001

Page 89



Secondary Shaker Weight & Box Assembly
196-3-6




130=9-0 Leconaary snaxker vveignt & BoX Assembly 10/17/96

Bel  PartNo Description Parts - Asmbly Wl Fit SN Bemerks
0 BL-10-3758 5/8-11 X 3 34 HEX CAP G6 ZC 4
0 BL-10-FW-8 5/8" Grade 8 Flat Washer 3
0 BL-10-LN 5/8-11 HEX LN NE ZC 4 20095001~
0 BL10-SW SBSAEFWZC @ 8 184-161K
0 BL-8-100-H MUNCX1HHC/SBOLTGRSZINC 4
0 BL-8-2265-H 3/8 UNC X 2 1/4 HH C/S BOLT GR5 4
ZINC
0 BL6225-T JBUNCX21/4TAPBOLTGR2ZINC 4
0 BLGJN 3/8 UNC FIN HEX JAMNUT ASB3GrA 8 KIT-0005
ZINC
0 BL6-LN 3/8 UNC FIN HEX LOCK NUT NE AS63 - 8
GrA ZINC
0 BL&SW 3/8 SAE FW ZC 16
0 BL-8-150-C 1/2UNC X 1 1/2 CARRIAGE BOLT GRS 18 184-161K
ZINC
0 BL-B-175-H 1/2-13 X 1 ¥4 HEX CAP G5 ZC 16
0 BL8-3258 1/2-13X 3 1/4 HEX CAP @8 ZC 4
0 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 4
ZC
0 BL-8LNS 1/2-13 Stover Lock Nut (Plated) 16
0 BL8SW 1/2 SAE FW ZC 8
0 BLS-SW-8 12 SAE FW G8 ZC 16 KIT-0005
0 BR-175-085 Bearing, Fafnir 1 3/4 tri seal -] 19101
0 BR-175-ER Bearings, 1 3/4" ER 2 11001
0 BT-800-8M-20 Secondary Weight Drive Beit 2 19201 Wiil NOT Replace 110-508
0 BT-960-8M-20 Shaker Drive Belt 1 18201- Will NOT Replace 110-408
0 HM-204 Hydraulic Motor 1 11001-
20085001~
0 HM412-18 Hydraulic Motor -Shaker 1 19101 Replaced by HM-412C
Weight-Vibrator (Cross)

Page 9



HM-412C

KEY-6-6-32
PU-26-8M-20-JA
PU-56-8M-89

PU-JA-14

PU-JA-14B
PU-SK-28
PU-SDS-28
PU-56-8M-20-SDS
BR-085-RCJ

BR-085-RAK

191-433
110-404

WGT-402C

WGT-502

192-503

Hydraulic Motor -Shaker

Weight-Vibrator (Commercial)
Shaft Key 38" x 2"

Waeight Motor Pulley HTD
Pulley, Center idier, HTD

JAX7/8" Bushing for
PU-26-8M-20-JA
Bott for PU-JA-14 (3 @ pkg)

SKx 1 3/4"Bushings
SDS x 1 3/4 Bushing
Secondary Weight Pulley HTD
RCJ Bearing Housing

Bearing Housing (1 3/4") Main
Shaker
Bearing Sliding (Tomato)

Shaft, Secondary Shaker

Cap, Primary & Secondary Shaker

Weight
Weight, Secondary Shaker

Shaker weight guards

19101

18201
19201-

11001

19101,
19201
18201
11001

19101

19101-
11001-

18201-
30085001
19601-

19201-

Sub 191-41:



YNAKCr LOVEr ASS€mboly
96-3-7




1J0=I~1 WVIIART! LUVEI Roaviiivly W
Rel PartNo. Description Parts - Asmbly Wil Fit SN Remarks
0 191-310B Belting, Primary Shaker Cover 1 18101-
0 BL-4-075H 1/4 UNC X 3/4 HH C/S BOLT GRS 4
ZINC
0 BL4-100-H 1/4-20 X 1 HEXCAP G5 2C 1
0 BL4FW 1/4USS FW 2C 10
0 BL4LN 1/4-20 HEX LN NE ZC S
0 BL6-100-H 3/8 UNC X 1 HH C/S BOLT GRS ZINC 4
0 BL6-125-H 3/8-16 X 1 1/4 HHCS G5 2C 2 193-729K
184-231K
0 BL6FW 3/8 USS FW ZC 14 194-720K
194-161K
184-806K
184-231K
0 BL&IN 3/8 UNC FIN HEX LOCK NUT NE AS63 2
GrA ZINC
0 BL&LW 3/8 SPLIT LW ZC 4 193-729K
194-806K
1 192-310 Cover, Primary Shaker 1 18201-
2 191313 Chain, Shaker Cover, Panel 1 19101-
Stiffener 30095001-
3 191-118A Shaker Entrance Belting Bar 1 19101-
4 191-119 Header Throat Belting Shield 1 19101-

Page 9



Page 98



196-9-6 snNaKer snieia Assemniy 10/17/96 .
Bal  PartNo. Rescription Parts - Asmbly Wil Fit SN Remarks
0 BLEO7SH 3/8-16 X 3/4 HHCS G5 ZC 3
0 BL8100-H ¥BUNCX1HHC/ISBOLTGRSZING 3
0 BL8125H 3/B-16 X 1 1/4 HHCS G5 ZC 5 183-720K
184-231K
0 BLE60O-H 38 UNC X8 HH C/S BOLT GRBZINC 2
0 BL&FW 38 USS FW 2C 26 194:720K
194-161K
194-808K
184-231K
0 BL&LN 38 UNC FIN HEX LOCK NUT NE AS63 13
GrA ZINC
0 LA-15%0 Medium Rubber T Latch Assembly 2 195-208K
0 RI36P Pop Rivets 3/16 x 3/8 Domed, .375 11 183-728K
head, ea. 195-208K
1 1951141 Shield, Shaker (Rear) 1 19501-
2 1961143 Shield, Shaker-Middle (Tomato) 1 19601-
3 1961140 Shield, Front Shaker (Tometo) 1 19601- Repiaces 195-1140
4 1921142 Shaker shieid-expanded metal 1 19101-
5 19211424 Bracket for 1911142 1 19201-
6 BAR-1142A Bar, Shield, Shaker (Tomato) 1 18201
7 18211428 Holder Bok 1 19201-
8 1941135 Shield, Dust 1

Page §



ONAaKeT RiNg & I'inger Assemboly
196-3-9

98



1J9=Jd=Jd wIIANGT I‘ll’lg LB IHEEI' LD 1011 7/96
Ret PartNo. Description Parts - Asmbly Wil Fit SN Remarks
1 BL-6-150-H 38-16 X 1 1/2HEX CAP G5 ZC 20 184-806K
2 191432 Tine Holder Flanges 2 11001-
30085001~
3 ST-430-P Shaker Tines , Moided Urethane 2
4 1924 Rubber tine holders 1 18101-
30095001~
5 BL6-N 3/8-16 HEX NUTS ZC 20 183-728K

Page 99



o1

[-¥-96

A[quisssy 1ojsuel




LA e il 11aliolel Hssemnly W 7790

Ret  Partio. Rescription Parts - Asmbly WILER SN Remarks
0 BC-1032-F8 10-32x 1 1/4" boits Flat Socket 8 11001 For Clip Splice Option Sub
Head 191-694

0 BC-1032LN 10-32 lock nuts 8
0 BC4TN 1/4" T nuts 8
0 BC-7-36-CN Connecting Rod, 36" x 10mm 1 11001 For Clip Spiice Option
0 BC-7-36-ST 7/16" x 38" Beited Chain Rod for 100 19401

60mm Bett
0 BC-7-3836-100 Transfer chain, 7/16" bars 36in 9 11001

wide 100 links 36mm d
0 BC-BP32 Belt, Rivet backing plates 32mm 4 11001 Lap Spiice Option, Used only

with BC-1032-LN Lock Nuts
0 BC-BP32-10-T 32mm Backing Plates /1032 T Nuts 4 Used only with BC-1032-TN Tee
Nuts

0 BC-F-36-32 F Connecting Clips 36-32 @ pair 2 11001 For Clip Splice Option
0 BL-6100-C 3/8 UNC X 1 CARRIAGE BOLT GRS 4

ZINC
0 BL-6-100-H 3/BUNCX1HHC/SBOLTGRSZINC 4
0 BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 4 193-720K

1894-231K

0 BL-6&150-H 3/8-16 X 1 1/2 HEX CAP G5 ZC 1 194-806K
0 BL-8-175-H 3/8-16 X 1 3/4 HHCS G5 ZC 4
0 BL-6-375H 3/8 UNC X 3 34 HH C/S BOLT GRS 3

ZINC
0 BL-6600-H IBUNCXSBHHC/SBOLTGRBZINC 9
0 BL-8-900-T 3/8-16 X 9 HEX TAP G5 2C 2
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE ASB3 25

GrA ZINC
0 BL6LW 3/8 SPLITLW ZC 4 193-720K

194-808K

0 BL-6N 3/8-16 HEX NUTS ZC 8 183-728K
0 BL&-SW 3/8 SAE FW ZC 58

Page 1



|- LS AL

BL-8-375-H

BL-8-FW

BL-8-LN

BL-8-SW

BU-6388N

CH-50-73

LA-1530

RLA-010-0108

RLG-040-1016

RLU-040-1016

SP-3612-20-4

SP-5017-T

SP-50812-20-4

SP-50816-20-4

SPG-9657C

SPU-3612-20-4

195-304D

192-304

195-305

1/2 UNC X 3 3/4 HH C/S BOLT GRS

ZINC
1/2USSFW ZC

1/2-13 HEX LOCK NUT NYLON INSERT

ZC
1/2 SAE FW 2C

Nylon Bushing for Transfer Roller
Drive

Roller Chain 73 pitches #50
Transfer Rotier w/master link
Medium Rubber T Latch Assembly

Spindle / Standoff for Urethane
Roller (heat treated)

4" Urethane (Blue)

Urethane Rolier, 4" for Smooth
Spindle Hub
Sprocket, H5-3612 1 1/4 bore

Idier, 17 tooth x #50 Chain

Sprocket, 12 tooth #50 1 1 1/4in
bore

Roller Chain Sprocket, 50 x 16
Tooth

Compression Spring for Transfer
Roller Drive

Urethane Sprocket 36-12 1 1/4
bore 1/4" key

Access Door w/Hinge

Shaker chamber support panel left

Inner Shaker Support Panel

S0 LUK

6

195-208K

19401-
195-208K
195-208K

19101-

19101-
30095001-
11001-
20095001
19201-

195-208K
184-300K
194-700K
194-610K
193-1520K

18201-
195-208K
11001-
195-208K
195-208K

11001

18501-
30095001~
19201-

18501-

Sub RLR-040-108 wi
RLA-000-118
Sub SPU-3612-20-4

Update Kits

Update KGts

Sub SP-3612-20-4



10

ADJ-206

ADJ-206A

191-646A

191-646

LAl L]
Shaker chamber support panel rear

Transfer Rolier Drive Shield

Idier Bracket for Transfer Roller
Drive

Adjuster, Transfer Return Roller
Drive

Adjuster, Slide

Cross Conveyor Belting Bar

Belting, Cross Conveyor

19201-

19501-
195-208K
19501-
185-208K
18501-
195-208K
19601-
195-208K
19101-

18101-

Page 1



961

A|qQUIassy Jeys SALK(T I9JSueI]



1JIO-=4 tdiister vrive ondit Asseimbly 10/17/96
Ret  PartNo. Pescription Parts - Asmbly Wil Fit SN Remarks
0 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 4
0 BL6-175-H 3/8-16 X 1 3/4 HHCS G5 ZC 4
0 BL&-FW 3/8 USS FW ZC 4 194-729K
194-161K
194-806K
194-231K
0 BL&IN 3/8 UNC FIN HEX LOCKNUT NE AS63 4
GrA ZINC
0 BL&6LW 3/8 SPLIT LW ZC 4 183-728K
184-806K
0 BL6-SW 3/8 SAE FW ZC 4
0 CPS-6060 Steel Coupler (offcenter) 1 1/4" 1
x1"
0 HM-204-CH Char-Lyn Hydraulic Motor 1
0 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
D KEY4444 Shaft Key 1/4" x 2 3/4" 2
0 SP-50B16-20-4 Roller Chain Sprocket, 50 x 16 1 11001-
Tooth 195-208K
0 SPU-3612-20-4 Urethane Sprocket 36-12 1 1/4 2 11001 Sub SP-3612-20-4
bore 1/4" key
1 193-806 Mount motor 1 18301-
20095001 -
2 195-213 Stop, Transfer Motor Drive 1 19501-
184-806K
3 BR-062-MPB Stamped Bearing Housing for 1 2 20085001-
1/4" bearing KIT-1700
194-231K
195-208K
4 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001~
KIT-1700
184-231K
195-208K
5 195202 Shatt for kit 44 1/2"long keyed 1 19501-
both ends 195-208K



i THF-E Hrackel Cuoter Transfer [rree 1 100 -

7 1921000 Bearing Adjusier 1 190 -

Fage 1106



1ransier Roller Assembly
196-4-3

Page 106



1J0R=9 11atialel IMMVNIIET MoOCITIVIY 10717790
Rel  PartNo. Description Parts - Asmbly  WHI Fit SN Remarks
0 BL6125H 3/8-16 X 1 1/4 HHCS G5 2C 4 183-729K
184-231K
0 BL6LN /B UNC FIN HEX LOCK NUT NE AS63 4
GrA ZINC
0 BL-&SW 3/8 SAEFW ZC 8
0 KEY-4-4.20 Shaft Key 1/4" x 1 1/4” 1
1 BR-082-MPB Stamped Bearing Housing for 1 2 20095001 -
1/4" bearing KIT-1700
184-231K
195-208K
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
184-231K
195-208K
3 194209 Transfer - Header Roller 1 19401- Update kits
4 SP-50B12-20-4 Sprocket, 12 tooth #50 1 1 1/4in 1 19201- Update Kits
bore 195-208K

Page 109



Iranster Chain Cleaner Assembly
196-4-4

e 110



190~y 1FallolCl Wiildlil Lieallel MAooCIHlIVLy 10/17/96
Ret  PartNo. Description Parts - Asmbly  WIll Fit SN Remarks
0 194663 Machined Shouider Bolt 2 18401 Sub 192-663
0 BL6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 4 183-729K
194-231K
0 BL6-LN 3/8 UNC FIN HEXLOCK NUT NEAS63 4
GrA ZINC
0 BL6-SW 3/8 SAE FW ZC 8
0 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 2
ZC
0 BLS8SW 1/2 SAE FW ZC 2
1 192-362B Chain cieaner bar (Right) 1 19101
2 BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
184-231K
195-208K
3 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
194-231K
195-208K
4 194-361 Chain Cieaner, Transfer, 36mm 1 19401-
5 192-362A Chain cleaner bar (Left) 1 19101-
192-360K
192-1960K
192-660K
192-160K

Page 11






1I9=J"1 wUoeviie rall AssemDL 10/17/96
Part No. Description Parts - Asmbly = Wil Eit SN Remarks
BL-4-050-H 1/4-20 X 1/2 HEX CAP G5 ZC 13
BL-4-075-C 1/4 UNC X 3/4 CARRIAGE BOLT GRS 4

ZINC
BL4-075-H 1/4 UNC X 3/4 HH C/S BOLT GRS 6
ZINC
BL-4-FW 1/4 USS FW ZC 4
BL~4-LN 1/4-20 HEX LN NE ZC 19
BL4-LW 1/4 SPLIT LW Z2C 4
BL-4-N 1/4-20 HEX FIN NUTS ZC 4
BL-5-050-SC 5/16-18 x 1/2" Set Screw 4
BL-6-075-H 3/8-16 X 3/4 HHCS G5 ZC 2
BL-6-100-C 3/8 UNC X 1 CARRIAGE BOLT GRS 8
ZINC
BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC S
BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 Z2C 2 183-729K
194-231K
BL-6-150-H 3/8-16 X 1 1/2 HEX CAP G5 2C 2 194-806K
BL-6-250-H 3/8-16 X21/2HH C/S GRS Z2C 2 194-231K
BL-6-400-H 3/8-16 X 4 HEX CAP G5 Z2C 2
BL-6-FW 3/8 USS FW ZC 20 194-729K
194-161K
194-806K
194-231K
BL-6-LN 3/8 UNC FIN HEXLOCK NUT NE AS63 15
GrA ZINC
BL-6-LW 3/8 SPLIT LW ZC 10 193-720K
194-806K
BL-6-N 3/8-16 HEX NUTS ZC 8 193-729K
BL-6-SW 3/8 SAE FW ZC 14
CPR-7081B Bolts for Omega Coupler (8 @ pkg) 1 19401
HM-712C Hydraulic Motor-Debris Fan 1 19101

{Commercial)

Page 1



10

11

12

13

14

15

16

17

17

18

age 114

KEY-4-4-16

LA-703A

181-733

BR-062-MPB-R

BR-125-062

191-732

110-611

191-701

192-703

195-702

191-701A

CPR-7081A

CPR-7081E

CPR-7081C

191-734

192-704T

192-704

192-704B8

SPA-735

SPA-735A

CPR-7081

1/4" X 1/4" X 1" Shaft Key

Large Rubber T Latch

Fan dirt guard (rear)
Bearing Housing, Reinforced

Bearing, 1 1/4 Fafnir tri-seal

Cover, Debris Fan

Scraper, roller (Cross conveyor
return)

Fan housing & diffuser
Door, Fan Clean-Out
Debris Fan

Access Panel, Debris Fan
Omega Coupler Hub 1 1/4"
Coupler Element Only
Omega Hub 7/8

Fan dirt guard (motor side)
Motor mount, Top

Mount, Debris Fan
Bracket, Debris Fan Motor, Bottom
Spacer, Housing-frame
Spacer, Debris Fan-Frame

Debris Fan Coupler

20095001~

19401-
193-728K
19101-

19101-

11001-

20095001-
KIT-1700
184-231K
195-208K

19101-

11001-

19101-

19101-

19101-

19101-

19401

18401

18401

19101-

19201-

19201-

18201-

19101-

19101-

19201

Install with LA-703A Lat

Sub SPA-735A

Sub SPA-735

Replaces Lovejoy Coup
pre 1994 Machines (PN
CPJ-7081,CPJ-6055;C
Pre 1992 May require s:
modifications



Cross Lonveyor rrame ASs€mboly
196-6-1

e 116



JIVE oo o WIVOS WUIIVE YV I LI OOy 0

0 BC-1032-FS 10-32x 1 1/4" bokts Fiat Sooket 8 11001 For Clip Spilce Option Sub
Head _ ¥ 191004 53t
0  BC-1032:LN 10-32 lock nuts 8
0  BC-1032-TN 1032 T Nuts 8 11001 Lap Spiice Option
D BC-7-32CN Connecting Rod 32" x 10mm 1 : " For Ciip Splice Option
0 BC-7-32:8T 716" x 32" Belted Chain Rod for 135 11001
60mm Bait
0 BC-73236135  Cross conveyer chain, 7/18 in 1 1100 " Pre 18201 machines require
bars 32in wide 135 bars S : ‘sight modificstion. (Drif 2
172" holes)
0 BCHBP32 . Beh Rivetbeckingplstes32min - 4 11001 Lap Spiios Option, Used only
With BC-1032-LN Lock Nuts
0 BCBP32-10T 32mm Backing Plates /1032 T Nuts 4 : %+ Uned only with BC-1032-TN Tee
Nuts
0 BCF3832 - F Connecting Clips 38-32 @ pair 2 1100t "+ For Clip Splice Option -
0 BL4OTS-H 1/4 UNC X 34 HH C/8 BOLT GRS 6
ZNe Gy
0 BL4FW 1/4USSFWZC .- 12
0 BL4LN 1/4-20 HEX LN NE ZC )
0 BLE100-H ABUNCX1HHC/SBOLTGREZING 7
0 BL8125H 3/8-16 X 1 1/4 HHCS G5 2C 8 193-720K
as 194-281K
0 BLE150-H 3/8-16 X 1 1/2 HEX CAP G52C 5 1040081 o0
0 BLELN 3/8 UNC FIN HEX LOCK'NUT NE AS63 ' 18
GrA ZINC
0 BLESW ¥8 8AE FW ZC %
0 BL8125H 17243 X 1 1/4 HEX CAP G5 2C 6
0 BLBISOH  12UNCX112HHC/SBOLTGRS 4 194-181K
ZINC 195-208K
0 BLEI7SH 12UNCX3¥4HHC/SBOLTGRS 6
' ZINC
0 BLB400H 1/213 X 4 HEX CAP G5 ZC 2
0 BLEFW 12USS FW ZC 2

.« Paga 11



BL-8-LN

BL-8-SW

CH-50-145

RLA-010-0108

RLG-040-1016
RLR-835-228

RLT-635-228

RLU-040-1016

§C-20-2

SP-5017-T

192-616
191-1133R
SHD-616
185-211

195-615

LI L S e
1/2-13 HEX LOCK NUT NYLON INSERT 18
zCc

1/2 SAE FW ZC 3B
Rolier Chain 145 pitches #50 1
Debris Roller w/master link

Spindie / Standoff for Urethane L
Roller (heat treated)

4" Urethane (Blue) 6
Fiange Roller, 8" x 3 5" x2.2" 2
6" Flange Roller 2.2 WF 3.5 dia, 2
1/2" bore

Urethane Roller, 4" for Smooth 6
Spindle Hub

Shaft Collar, 2 piece 1 1/4" 1
bore

Idier, 17 tooth x #50 Chain 1
Cross conveyer panel, rear 1
Post, Shaker Angle 1
Shield, Rear Cross Panei 1
Scraper, Transfer Retum Roller 1

Cross Conveyer Panel, front 1

18401

19101-

11001

19101~
30095001 -

19201-

185-208K
184-300K
184-700K
184-610K
183-1520K

18201-

19101-

19201-

19501-

19501~

Sub 110-120w

Sub RLR-040-108 with
RLA-000-118

Update Kits



INUTED

F=ﬁ-:'l‘ 145



Page 120

€-9-961

AJquuassy Jeys AL JOAIAUO) SSOID)



190-0~&

Bet Patio,

164-806
BL-5-125-H
BL-5-LN
BL-6-100-H

BL-6-125-H

BL-8-FW

BL-6-LN

BL-6-LW

BL-6-SW
BL-8-225-H

BL-8-LN

BL-8-SW

BL-M10-30

CPS5-8060

HM-204-CH
KEY-4-4-20
KEY-4-4-32

SP-5017-T

SP-50B16-20-4

WIVSS UO“VGYOI' WITVE oilail ASSUITIDTy 1017790

Rescription
Motor Mount

§/16-18 X 1 1/4 HEXCAP G5 ZC
5/16-1B HEX LN NE ZC
3/8 UNC X 1 HH C/S BOLT GR5 ZINC

3/8-16 X 1 1/4 HHCS G5 Z2C

IBUSSFWZC

3/8 UNC FIN HEX LOCK NUT NE AS63
GrA ZINC
3B SPLITLWZC

38 SAEFW2ZC
1/2-13 X 2 1/4 HEX CAP G5 2C

1/2-13 HEX LOCK NUT NYLON INSERT
r4o]

172 SAE FW ZC

Metric Bolt M10 x 30 For use on
tensioners (194-841)

Steel Coupler (offcenter) 1 1/4"

x1"

Char-Lyn Hydraulic Motor
Shaft Key 1/4" x 1 1/4"

Shaft Key 1/4" x 2*

Idier, 17 tooth x #50 Chain

Roller Chain Sprocket, 50 x 16
Tooth

Parts - Asmbly

1

1

Wil Fit 3N
19401-

183-728K
194-231K
194-720K

184-181K
184-806K
184-231K

183-720K
1984-808K

18201- Update Kits

185-208K
184-300K
184-700K
194-610K
183-1520K

11001-
195-208K

Page 121



Page 122

SPU-3612-20-4

194-641

183-8068

BR-062-MPB

BR-125-062

193-603

Urethane Sprocket 36-121 1/4
bore 1/4" key
LoveJoy Chain Tentioner

Motor Mount Stop

Stamped Bearing Housing for 1
1/4" bearing

Bearing, 1 1/4 Fafnir tri-seal

Cross Conveyor Shatft

11001

18401-
18301

20095001~

KIT-1700
184-231K
195-208K

11001-

20095001~
KIT-1700
194-231K
195-208K

18201- (Cross

Conveyor)
19301- (Elevation)

Sub §P-3612-20-4

Update Kits



Cross Conveyor Return Roller Assembly
196-6-3




199=-0~9 LIO9S bonveyor NCEWUT NVIIGT AooCitity  10/17/96

(=]

Part No. Bescription Parts- Asmbly Wil Eit SN Remarks
BL-6-300-H 3/8 UNC X 3 HH C/S BOLT GRS ZINC 4
BL-6-LN 3/8 UNC FIN HEXLOCK NUT NEAS63 4
GrA ZINC
BL-6-SW 3/8 SAE FW 2C 8
KEY-4-4-24 Shaft Key 1/4" x 1 1/2° 1 KIT-1700
SP-50B12-20-4 Sprocket, 12 tooth #50 1 1 1/4in 1 19201- Update Kits
bore 195-208K
BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
194-231K
195-208K
BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
194-231K
195-208K
191-611 Spacer biocks for bearing 2 19101-
184-610 Cross Chain cleaner Roller 1 19401

Page 1.



Cross Conveyor Chain Cleaner Assembly
196-6-4




190-0-4

LTIOSS LOIIVEYOI Lhialll LiGaliCl AsSoCitibiy 1017/

184-663

192-3628

BL-8-LN

BL-8-SW

BR-062-MPB

BR-125-062

194-661

BL-6-125-H

BL-6-LN

192-362A

BL-6-SW

PRescription Parts - Asmbly  WHILEIt SN Remarks
Machined Shoulder Bolt 2 18401 Sub 192-6
Chain cleaner bar (Right) 1 19101

1/2-13 HEX LOCK NUT NYLON INSERT
zC
12 SAEFWZC

Stamped Bearing Housing for 1
1/4" bearing

Bearing, 1 1/4 Fafnir tri-seal

36mm x 32 Bar cleaner

3/8-16 X1 1/4 HHCS G5 ZC

3/8 UNC FIN HEX LOCK NUT NE A563

GrA ZINC

Chain cleaner bar (Left)

3/8 SAE FW ZC

20095001~
KIT-1700
194-231K
185-208K
11001-

20095001-
KIT-1700
184-231K
185-208K

1910

193-729K
184-231K

19101-

192-360K
192-1960K
192-660K
192-160K



Jebris Drum Assembly
96-6-5




1J0=0"J Ders wirdml Assemnly 10/17/96
Rel  PartiNo. Rescription Parts - Asmbly WILFlt SN Remarks
0 BL-6125H 3/B-16 X 1 1/4 HHCS G5 ZC 2 183-729K
184-231K
0 BL-6-250-H 3/8-16X21/2HH C/S GRS ZC 2 184-231K
0 BL&LN 3/8 UNC FIN HEX LOCKNUT NE AS63 2
GrA ZINC
0 BL&LW B SPLIT LW ZC 2 183-720K
184-806K
0 BL&N 3/8-18 HEX NUTS ZC 2 183-729K
0 BL&-SW 3/8 SAE FW ZQ 4
0 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
1 SP-50B16-20-4 Roller Chain Sprocket, 50 x 16 1 11001
Tooth 185-208K
2  BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
184-231K
185-208K
3 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
184-231K
185-208K
4 191-745 Debris Drum 1 18101-

Page 129



2
3



199"0-0 »iUSS WOITVEYU! LWOVEI AOSTIITVYY

Bet
0

Part No. DRescription Parts - Asmbly Wil Fit SN
BL-6-100-C 3/8 UNC X 1 CARRIAGE BOLTGRS 4
ZINC
BL-6-125-C 3/8 UNC X 1 1/4 CARRIAGE BOLT GRS 3 183-720K
ZINC
BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 2 193-729K
194-231K
BL-6-FW ¥8 USS FW 2C 14 194-720K
194-161K
194-806K
194-231K
BL&-LN /8 UNC FIN HEX LOCKNUT NE AS63 9
GrA ZING
LA-703A Large Rubber T Latch 2 19401-
183-729K
LA-7038 T Latch Keeper 2 19401
183-728 Air deflector hood 1 18301-
183-725 Hinge Bar for Alr Deflector Hood 2 19301-
193-720K
183-728 Hinge Bracket for Air Deflector 1 19301-
Hood 193-720K
183-729 Hinge Braoe for Air Defiector 1 18301-
Hood 183-729K
193-729A Hinge Brace Latch for Air 1 19301
Deflector Hood 183-729K

Page 131



Cross Conveyor Drive Shield Assembly
196-6-7

Page 132



19097 WiUI9 WUITIVEYUI WITVE WINCIU ASSTTITIVIY 10/17/96
Ret  PartNo Rescription Parts - Asmbly Wil Fit SN Remarks
0 BL-6125-H 3/8-16 X 1 1/4 HHCS G5 ZC 2 183-728K
194-231K
0 BL6-LN 3/8 UNC FIN HEX LOCK NUT NEAS63 2
GrA ZINC
0 BL&SW 3/8 SAE FW ZC 6
0 LA-703A Large Rubber T Latch 2 18401-
193-729K
0 LA-703B T Latch Keeper 1 19401
1 SHD-724 Shield, Debris Roll Drive 1 19601- Replaces 194-724

Pa



ear Elevation Assembly
96-7-1

age 134



. KA Sl el | INGAl LICVALIVI] AooCITTIY 10/17/96
Ret  PartNo. Description Parts - Asmbly Wil ERSN Remarks
0 BL4-075-H 1/4 UNC X 3/4 HH C/S BOLT GRS 6
ZINC
0 BL-4175H 1/4-20 X 1 3/4 HEX CAP G5 ZC 2
0 BL4FW 1/4USS FW zC 16
0 BL4LN 1/4-20 HEX LN NE ZC 8
0 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GRS ZINC 5
0 BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 6 193-729K
184-231K
0 BL6-250-H 3/8-16 X 2 1/2 HH C/S GR5 2C 2 194-231K
0 BL-6-375-H 3/8 UNC X 3 3/4 HH C/S BOLT GRS 1
ZINC
0 BL-6-550-H 3/8-16 X 5 1/2 HEX CAP GR5 ZC 2
0 BL6&IN 3/8 UNC FIN HEX LOCK NUT NE A563 16
GrA ZINC
0 BL6-5W 3/8 SAE FW 2C 32
0 BL8-125-H 1/2-13 X1 1/4 HEX CAP G5 2C 4
0 BL-8-150-H 1/2UNC X 1 1/2 HH C/S BOLT GR5 2 184-161K
ZINC 1985-208K
0 BL-8-325-H 1/2 UNC X 3 1/4 HH C/S BOLT GRS 2
ZINC
0 BL-8-375-H 1/2 UNC X 3 3/4 HH C/S BOLT GR5 4
ZINC
0 BL-8-450-H 1/2-13 X 4 1/2 HEX CAP G5 2C 1 194-101K
0  BL-8-550-H 1/2-13 X 5 12 HEX CAP G5 ZC 1 194-161K
0 BL8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 14
ZC
0 BL-8-SW 1/2 SAE FW ZC 30
0 RLA-000-118 Standoff, Support roller 2 11001
0 RLA-010-0108 Spindle / Standoff for Urethane 4 19101-
Rolier (heat treated)
0 RLG-040-1016 4" Urethane (Biue) 4

Pa;



10

Page 136

L A2

RLT-535-128

RLT-535-228

181-1136

192-730

184-1545

184-731

191-738

191-737

191-736

184-731A

191-1137

191-739

Narrow Flange Roller 1.2 WF 3.5
dia,1/2" Bore

5" Flange Roller 2.2WF x 3 /2
dia, 1/2" bore

Debris fan rear mount

Rear Ciosure

Debris Drum Guard (Tomato)
Front Closure

Roller Support, Outer

Roller support, inner
Support, rear debris fan
Debris Drum Sprocket Shield
Debris fan front mount

Bracket, Panel support

18101-

19201-

168401-

19401-

19101-

19101-

19101-

18401-

18101-

19101-



U LWV [ Sy

Faagger 124/



Elevation Drive Shaft Assembly
196-7-2

Page 138



190-/-4 SieValiOn Uiive aliail Asseinily wn/vo
Ret.  PartiNo. Description Parts - Asmbly  Will Fit SN Remarks
0 BL-6-275-H 3/8-16 X 2 3/4 HEX CAP G5 ZC 4 TRP-1145K
0 BL-6-LN 3/8 UNC FIN HEXLOCK NUT NEAS63 4
GrA ZINC
0 BL&SW B8 SAEFWZC 8
0 KEY-4420 Shaft Key 1/4" x 1 1/4" 1
0 KEY-4-4-32 Shaft Key 1/4" x 2" 2
1 BR-062-MPB Stamped Bearing Housing for 1 2 20095001~
1/4° bearing KIT-1700
’ 194-231K
195-208K
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
194-231K
195-208K
3  193-603 Cross Conveyor Shaft 1 18201- (Cross
Conveyor)
19301- (Elevation)
4  SP-50B38-20-4 Sprocket, Pre-sort belt drive 1
5 SPU-3612-20-4 Urethane Sprocket 36-12 1 1/4 2 11001 Sub SP-3612-20-4

bore 1/4" key

Page



Tont £icvation Assemoly
96-7-3

e 140



1IO=I = FIUIn Lievalion l-\ssemmy 10/17/96
Ref  PartNo. Description Parts - Asmbly Wil Fit SN Remarks

0 BC-1032-FS 10-32x 1 1/4" bolts Flat Socket 8 11001 For Clip Splice Option Sub

Head 191-694
0 BC-1032-LN 10-32 lock nuts 8
0 BC-1032-TN 10-32 T Nuts 8 11001 Lap Splice Option
0 BC-632CN Connecting Rod 32" x 10mm 1 11101 For Clip Splice Option
0 BC-632-DC 3/8" x 32" Downcrank Rod for 60mm 38

Belt
0 BC-6-32-ST 3/8" x 32" Beited Chain Rods for 151 11001

60mm Bett
0 BC-BP32 Belt, Rivet backing plates 32mm 4 11001 Lap Splice Option, Used only

with BC-1032-LN Lock Nuts
0 BC-BP32-10-T 32mm Backing Plates /1032 T Nuts 4 Used only with BC-1032-TN Tee
Nuts

0 BC-F-36-32 F Connecting Clips 36-32 @ pair 2 11001 For Clip Splice Option
0 BCD-6-3236-189 Elevation Chain, downcranked bars 1 Special for elevation problems

every 4th
0 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 2
0 BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 ZC 5 193-729K

194-231K

0 BL-6-150-H 3/8-16 X 1 1/2 HEX CAP G5 ZC 1 184-806K
0 BL-6-275H 3/8-16 X 2 3/4 HEX CAP G5 ZC 1 TRP-1145K
0 BL-6-300-C 3/8 UNC X 3 CARRIAGE BOLT GRS 2

ZINC
0 BL-6-300-H 3/8 UNC X 3 HH C/S BOLT GR5 ZINC 4
0 BL-6-600-H 3/8 UNC X 6 HH C/S BOLT GR8 ZINC 7
0 BL6-IN 3/8 UNC FIN HEX LOCK NUT NE A563 20

GrA ZINC
0 BL-6&-sSW 3/8 SAE FW ZC 42
0 BL8-250-C 1/2UNC X2 1/2 CARRIAGE BOLT GRS 2 184-101K

B -8.300-H

ZINC
1/12- 13X 3AHEXCAP G5 7C



Rl ettt =t e S ERERE—— - L

o BL-8-326-H $/2UNC X 3 1/4 HH C/8S BOLT GRS 2
ZINC
0 BL-8375-H 172 UNC X 3 %4 HH C/8 BOLT GRS 6
ZINC
0 BL-8-400-H 1/2-13 X 4 HEX CAP G5 ZC 2
0 BL-8-450-H 1/2-13 X 4 1/2 HEX CAP G5 ZC 2 184-101K
0 BLSFW 1/2USS FW 2C 2
0 BLSLN 1/2-13 HEX LOCK NUT NYLON INSERT 14
ZC
0 BLE-LW 1/28PLITLW ZC 2
0  BLE-N 1/2-13 HEX FIN NUTS ZC 2
0 BL&SW 1/2 SAEFW ZC 28
0 RLA-D10-0108 Spindie / Standoff for Urethane 6 19101-
Roller (heat treated)
0 RLG-040-1016 4" Urethane (Blue) 8
0 RLT-535128 Narrow Flange Rolier 1.2 WF 3.5 2
dia,1/2" Bore
1 193-742 Debris Chute, inner Elevation 1 18301-
(Tomato)
2 183-740 Elevation side pane (inner) 1 19301-
3 1841580 Elevation Shieid 1 18401
4 193-1138A Rear roof support, upper 1 18301-
5 183-1544 Guard, Roller (Inner) 1 19301-
6 183-1138C Post, Rear Inner Presort 1 18301-
7 18311388 Spacer 1 19201-
8 193-741 Elevation side panel {outer) 1 18301-
® 183-1138B Rear roof support, lower 1 18301-
10 1831545 Guard, Roller (Outer) 1 19301-
1 193743 Debris chute (outer) 1 18301-

Page 142



[-8-961

A1QUIASSY IOSALT




1I0=0=1 FicaUIiL Assemny 10117, >
Bef Partio, Description Parts - Asmbly  WHLFit SN Remarks
0 1841418 Rubber Bumper 1 18401
0 194-1552 Sunshieid 1 18401-
0 194-1552A Bar, Sun Shield 1 18401-
0 184-1554C Sunshield Latch 1 19401
0 BL4O075-H 1/4 UNC X 3/4 HH C/S BOLT GRS 17
ZINC
0 BL-4-100-H 1/4-20 X 1 HEX CAP G5 2C 1
0 BL-4-200-H 1/4-20 X2 HEX CAP G5 2C 4 .
0 BL4-225-H 1/4 UNC X 2 1/4 HH C/S BOLT GRS 1
ZINC
0 BL-4-250-H 1/4-20X2 12 HEXCAP G52C 3
0 BL4FW 1/4 USS FW ZC 52
0 BL4LN 1/4-20 HEX LN NE ZC 26
0 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GRS ZINC 1
0 BL-6-1580-H 3/8-16 X 1 12 HEX CAP G5 ZC 1 194-806K
0 BL-6-226-H 3/8 UNC X 2 1/4 HH C/S BOLT GRS 2
ZINC
0 BL-8-250-H 3/8-16 X2 1/2HH C/S GRS ZC 4 194-231K
0 BL-8-275-H 3/8-16 X 2 3/4 HEX CAP G5 ZC 2 TRP-1145K
0 BL-6-300-C 3/8 UNC X 3 CARRIAGE BOLT GRS 2
ZINC
0 BL-6-300-H 3/8 UNC X3 HH C/S BOLT GRS ZINC 4
0 BL6-375-H /8 UNC X 3 3/4 HH C/S BOLT GRS 1
ZINC
0 BL-6-500-H 38 UNC X 6 HH C/5 BOLT GR8 ZINC 2
0 BL6FW IBUSSFWZC 2 194-T29K
184-161K
194-806K
184-231K
0 BL-&-LN 3/8 UNC FIN HEX LOCKNUT NE AS63 20

GrA ZINC

Page 14



10

11

12

13

14

Page 146

BL-8-LW

BL-6-N

BL-8-SW

BL-8-425-H

BL-8-LN

BL-8-SW

BT-72V32E

CH-50-87

RLA-000-118

RLT-040-108

183-1533

BT-1533

SHD-1536

183-920C

SHD-1534

183-1524

193-1527

196-1525

183-1520

COV-8043

SPA-834

193-1546

193-15468

183-1546A

3B SPLITLWZC 2
J8-18 HEX NUTS ZC 2
38 SAEFWZC 40
1/2-13 X 4 1/4 HEXCAP G5 ZC 1

1/2-13 HEX LOCK NUT NYLON INSERT 1
ZC

12 SAE FW ZC 2
Presort Belt 32" X 72.25 1
Endiess

Rolier Chain 87 pitches #50 1
Presort Drive w/master link

Standoff, Support roller 2
4" Flat Idier Rolier 1/2" Bore 2
Shieid, Presort Drive 0
Belting, Presort Drive Shield 1
Shieid, inner Presort, Top 1
Access Cover 1
Shield, Inner Presort (Lower) 1
Mount, Presort Drive Motor 0
Bracket, Adjuster, Presort 0
(Tomato)

Frame, Presort 2
Slider, Presort 1
Cover, Aftersort Dirt 1
Spacer, Outer Presort Crossbar 1
Endiess beit acraper 1
Befting, Presort Scraper 1
(#183-1546)

Presort Scraper Belting Bar 0

183-720K

19101

11001
194-161K
18301-
19301-

19601-

19301-

18401-

19301-
183-1520K
18301-
183-1520K
19601-

18301-
18301-
19601-
18301-

19301-

19301-

With SHD-1534 replaces
184-1534.

With SHD-1536 replacecd
184-1534,

Replaces 193-1525



16

17

18

JT L NN,

193-1535

194-834

194-827

193-1536

A A1 8) LA
Outer presort shield

Cross Bar (over wheel well)
Cover, Wheel

Mounting Angle, Outer Presort
Shield

Faiio " SNy

yvil 7 il DIv

1

19301-

19401-

19401-

19301-

Replaces 191-834

Page 14



kront Presort Roller Assembly
196-8-2

FPage 148



1I0-0"4 FIVIR FIG90It RONIGT ASSEITIDLY 10/117/96
Bet PartNo. Description Parts - Asmbly W Elt SN Bemarks
0  BL&100-H M UNCX1HHC/SBOLTGRSZING 4
0 BLELN 38 UNC FIN HEX LOCKNUT NEASS3 4
_ GrAZINC
0 BLESW 8 SAE FW 2C 8
1 BR-OS2-MPB Stamped Bearing Housing for 1 2 20085001~
114" bearing KIT-1700
184-231K
196-208K
2  BR-125062 Bearing, 1 1/4 Fafnic tri-seal 2 11001-
20095001-
KiT-1700
184-231K
195-208K
3 193-1523R Rolier, Presort Fiat Beit Drive & 1 18301-
Nose (Tomato)

Page 148



Rear Presort Roller Assembly
196-8-3

ge 150



1J0=0=J INGAl FIGCOVIL INVIIGT MOSGITIVIY 1017790
Rel PartNo. Pescription Earts - Asmbly Wil Fit SN Bemarks
0 BL-6-275-H 3/8-16 X 2 ¥4 HEX CAP G5 2C 4 TRP-1145K
0 BL6325H 3/8 UNC X 3 1/2 HH C/S BOLT GRS 2
ZINC
0 BLGLN 3/8 UNC FIN HEX LOCKNUT NEAS63 6
GrA ZINC
0 BL&SW 3/8 SAE FW 2C 12
0 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
1  BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KIT-1700
194-231K
195-208K
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20085001-
KIT-1700
194-231K
195-208K
3 1921528 Bearing Adjuster 2 18201-
4 193-1523R Rolier, Presort Flat Belt Drive & 1 19301~
Nose (Tomato)
5 SP-50B16-20-4 Roller Chain Sprocket, 50 x 16 1 11001-
Tooth 185-208K

Page 151



f 1JO=0~5 Longwew FIresurt Assemmy 10/17/06
Rei  PartNo, Description Parts - Asmbly WL Fit SN Remarks
0 191846 Left tomato guard (sort) 1 19110-
0 191-847 Right tomato guard (sort) 1 19101-
0 193-1516¢ Holder, Inner FRL & Betting 1 18301-
(Tomato)
0 1931560 Eiectronic Box mount, outer 1 18301-
0 193-1561 Electronic Box mount, inner 1 18301-
0 194-1518 Light Shield (Plastic) 1 19301-
0 194-1518a Betting, Inner Presort 1 19401-19425
0 1841552b Betting, for Sunshield 1 19401-
KIT-0004
0 194-1552¢ Sunshield Handle 1 19301-
0  1894-1552d Sunshield Latch 1 18401-
KIT-0004
0 194-1553 Panel, Presort Inside 1 18401- ONLY used on Longview
0 194.1554 Panel, Presort Outside 1 19401- ONLY used on Longview

Page 152



$-8-961

A[QUIaSSY 0SAI] 19)SeWapein



1909=0~2 Yradeimasierl Fresort Assemnily 10/17/96
Ret  PartNo. Description Parts - Asmbly  WIil Fit SN Remarks
0 BL4075-H 1/4 UNC X 3/4 HH C/S BOLT GRS 8
ZINC
0 BL-4-200-H 1/4-20 X2 HEX CAP G52C 3
0 BL-4-250-H 17420 X 2 1/2 HEX CAP G5 ZC 3
0 BL4FW 1/4USSFW ZC 28
0 BL4LIN 1/4-20 HEX LN NE ZC 14
0 BL-6-250-H 3/8-16 X 2 1/2 HH C/S GR5 ZC 4 194-231K
0 BL6FW 3/8 USS FW ZC 8 194-729K
' 194-161K
194-806K
194-231K
0 BL6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 4
GrA ZINC
1 PAN-1564 Panel, Outer Presort "Straight" 1 19401- Used with No Sorter and/or
with Grademaster
2 EX-1520A Extention, Slider, Outer 1 19601-
3 EX-15208B Extention, Slider, inner 1 19601-
4  PAN-1565 Panel, Inner Presort "Straight” 1 19401- Used with No Sorter and/or
with Grademaster
5 BRA-1569 Bracket, FRL, Grademaster 1 19601-
6 BRA-1564 Bracket, GradeMaster (Outer) 1 19301-
KIT-0002
7 8TD-1562 Stand, GradeMaster Bracket 1 19601~
8 BRA-1565 Bracket, GradeMaster (Inner) 1 19301-
KIT-0002
9 BAR-1575 Bar, Grademaster Control Panel 1 19601-
KIT-0002
10 BRA-1575 Bracket, Grademaster Control 1 19601-
Panel, Outer
1 BRA-1574 Bracket, Grademaster Control 1 19601-

Panel. Inner



1 oW == NV SUTLOT MTESUIL Falla Vi 1 1001 /106

Rel  PariNo. Rescriotion Parts - Asmbly W Fif SN Hemarks

0 SHD-1568 Shieid, Shaft, Inner Presort 1 18601-

Page 156



\Itersort Assemboly
96-9-1




1I0=J=1 AISIoUI HSSBley 10/17/96
Bet  PartNo. Rescription Parts - Asmbly WILEt SN Bemarks
0 1941418 Rubber Bumper 2 19401
0  BL-4-050-H 1/4-20 X 1/2 HEX CAP G5 ZC 4
0  BL4100-H 1/4-20 X 1 HEX CAP G5 2C 2
0 BL4FW 1/4 USS FW ZC 8
0 BL4LN 1/4-20 HEX LN NE 2C 6
0 BLE100-C FBUNC X 1 CARRIAGE BOLTGRS 2
ZINC
0 BL-6100-H 8 UNC X 1 HH C/S BOLT GRS ZINC 17 X
0 BL8125H 3/8-16 X 1 1/4 HHCS G5 ZC 7 183-728K
184-231K
0 BL6150-H 3/8-16 X 1 1/2 HEX CAP G5 2C 1 194-806K
0 BL&-275H 3/8-16 X 2 34 HEX CAP G5 2C 2 TRP-1145K
0 BL8350-H 3/8-16 X 3 1/2 HEX CAP G5 2C 2
0 BL-8375-H 3/8 UNC X 3 34 HH C/S BOLT GRS 4
2INC
0  BL-5-400-H 3/8-16 X 4 HEX CAP G5 ZC 1
0 BL8800-H 3/8 UNC X6 HH C/S BOLT GR8ZINC 2
0 BL&FW 3/8 USS FW 2C 2 194-720K
| 194-181K
184-808K
194-231K
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE AS63 36
GrA ZINC
0 BL&LW %8 SPLIT LW 2C 2 183-720K
_ 194-806K
0 BL&N 3/8-16 HEX NUTS ZC 2 193-729K
0 BL8SW 3/8 SAE FW ZC 72
0 BL8425H 1/2-13 X 4 1/4 HEX CAP G5 2C 2
0 BLELN 1/2-13 HEX LOCK NUT NYLON INSERT 2
zc
0 BL8SW 1/2 SAE FW 2C 4
D COV-800A Cover, Aftersort 1 18301-

Page 158



10

12

13

14
15

16

age 160

e ——

SHD-846

SHD-847

191-850

191-851

193-848

196-800

191-128

192-127

183-840

193-800A

183-841

193-128

193-11398

193-800S

183-1139A

el b A 2tk
Guard, Outer Aftersort
Guard, Inner Aftersort

Rolfling guard scraper bracket
(night)

Bracket, Roliing Guard Scraper

(inner)

Rolling guard scraper
Aftersort Table
Debris chute bracket

Debris Chute, inner Aftersort
(Tomato)
Front inner aftersort post

Sorting Table, Foidup

Rear outer aftersort post

Debris Chute, Outer Front
(Tomato)

Front Roof support, Bottom
Spacer, Outer Front Aftersort

Front Canopy Support , Top

19601-

19601-

19101-

198101-

18301-

19601-

19101-

198301-
KIT-0007
19301-
KIT-0007
18301-

18301-

19301-

18301-

18301-

Replace with 18



67961

ATQUIaSSY JeuS IALKT HOSIdYY




190-9-4 Artersort Drive Shaft Assembly 1017/96

Ret  PartNo. Pescription Parts-Asmbly = Wil Fit SN Remarks
0 BL-5-100-H 516 UNCX1HHC/SBOLTGRSZINC 4
0 BL-6-125-H 3/8-16 X 1 1/4 HHCS G5 2C 6 193-729K
194-231K
0 BL&FW 3B USSFW ZC 4 194-729K
184-161K
194-806K
184-231K
0 BL-6-LN 3/8 UNC FIN HEX LOCKNUT NE AS63 6
GrA ZINC
0 BLS6-LW 3/8 SPLIT LW ZC 4 183-729K
194-806K
0 BL&SW 3/8 SAEFW ZC 8
0 CPS-6060 Stee! Coupler (offcenter) 1 1/4" 1
x1"
0  HM-204 Hydraulic Motor 1 11001-
20095001
0 KEY-44-20 Shaft Key 1/4" x 1 1/4" 1
1 BR-062-MPB Stamped Bearing Housing for 1 2 20095001-
1/4" bearing KiT-1700
194-231K
195-208K
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-sea! 2 11001-
20095001-
KIT-1700
194-231K
195-208K
3 110-808 Pulley, Sorting belt drive 1 11001-
4  193-806A Motor mount stop 1 18301-
20095001-
30095001-
KIT-0001
5 193-806 Mount motor 1 19301-
20095001-

6 193-806C Motor Guard 1 19301-



Aftersort Divider Bar Assembly
196-9-3

P



190-9-J ATLCTSOTL wiIVIUeT Dal Asstiiivly 1017796
Ret  PartNo. Description Parts - Asmbly Wil Fit SN Remarks
0 191805 Bracket, Rear Aftersort 2 19101-
0 BL5-125H 3/8-16 X 1 1/4 HHCS G5 ZC 4 193-7T29K
194-231K
0 BL6LN 3/8 UNC FIN HEX LOCK NUTNEAS63 4
GrA ZINC
0 BL-6-SW 3/8 SAE FW ZC 8
0 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
1 SP-50B12-204 Sprocket, 12 tooth #50 1 1 1/4in 1 19201- Update Kits
bore 195-208K
2 BR-062-MPB Stamped Bearing Housing for 1 2 20095001 -
1/4" bearing KIT-1700
194-231K
195-208K
3 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001-
KIT-1700
194-231K
195-208K
4 191-848 Shaft, Rolling Guard 1 19101-

Page 165






190~J-4 ATLCTIS0I Auger ASSCITIDIY 10/17/96
Ref  PartNo. Description Parts - Asmbly Wil Fit SN Remarks
191-805 Bracket, Rear Aftersort 2 19101-
0 BL6-175-H 3/8-16 X 1 3/4 HHCS G5 ZC 4
0 BL-6-900-T 3/8-16 X9 HEX TAP G5 ZC 2
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE AS63 4
GrA ZINC
0 BL6-N 3/8-16 HEX NUTS 2C 6 193-729K
0 BL-6SW 3/8 SAE FW ZC 18
0 CH-50-35 Rolier Chain 35 pitches #50 1 19101
Power Divider w/master link
0 KEY-4-4-20 Shaft Key 1/4" x 1 1/4" 1
0 SP-50B16-20-4 Roller Chain Sprocket, 50 x 16 1 11001-
Tooth 195-208K
1 BR-062-MPB Stamped Bearing Housing for 1 2 20095001 -
1/4" bearing KIT-1700
194-231K
195-208K
2 192-1528 Bearing Adjuster 2 19201-
3  BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001 -
KIT-1700
194-231K
185-208K
4 194-804 Aftersort Tail Pulley (auger 1 18401- Must be installed so that

type)Red

augers run out from center

Page 167



Discharge Basket Assembly
196-10-1 6

13_

2 168



190-10-1 LisChalye BasSREL ASSCITIVIY 10/17/96

Bet PartNo. Rescription Pariz-Asmbly WHLFIL SN i Remerks
0 BL-10-175-H 5/8-11 X 1 3/4 HEX CAP G5 2C 7
0 BLOLN 5/8-11 HEX LN NE ZC 7 20085001-
0 BL-10-SW &8 SAE FWZC @ 14 194-181K
0 BL4-075-H 1/4 UNC X 34 HH C/S BOLT GR5 1
ZINC
0 BL4FW 1/4 USS FW 2C 2
0 BL<4LN 1/4-20 HEX LN NE ZC 1
0 BL8-100-H 38 UNC X 1 HH C/S BOLT GRS ZINC 8 !
0 BL&375H /8 UNC X 3 %4 HH C/8 BOLT GRS 5
ZINC
0 BL-6-400-H 3/8-18 X 4 HEX CAP G5 2C 1
0 BLBLN /8 UNC FIN HEX LOCK NUT NE AS63 14
GrA ZINC
0 BL6SW 3/8 SAE FW 2C 28
0 BL8125H 1/2-13 X 1 1/4 HEX CAP G5 ZC 2
0 BL8-150-H 1/2 UNC X 1 172 HH C/S BOLT GRS 3 194-181K
ZINC 195-208K
0 BL8-275H 172 UNC X 2 %4 HH C/S BOLT GRS 2
ZINC
0 BL8-325H 1/2 UNC X 3 1/4 HH C/S BOLT GRS 2
ZINC
0 BL8-375H 1/2 UNC X 3 3/4 HH C/S BOLT GRS 3
ZINC
0 BLS8LN 1/2-13 HEX LOCK NUT NYLON INSERT 12
2c
0 BLB-SW 1/2 SAE FW 2C 24
0  HV-500A Electronic Vaive (Discharge 1
conveyor)
0 RLA-010-0108 Spindie / Standoff for Urethane 3 19101-
Roller (heat treated)
0 RLG-040-1016 4" Urethane (Blue) 3

Page 169



10
1
12
13

14

Page 170

RLT-535-128

RLT-535-228

191-837A

191827

191-828

191-837

191-821

184-925

191-817

193-922

192-936

192-836A

183-820A

193-820

191-926

183-820C

Narrow Flange Roller 1.2 WF 3.5
dia,1/2" Bore

§" Flange Roller 2.2WF x 3 1/2*
dia, 1/Z° bore

Dmmm. Rear Extention
(Tomato)

Reer discharge elevator mount

Bracket for front panel-sievator
mount
Discharge, Tomato guard rear

Panel, Rear Discharge

Discharge Vaive

Discharge Cylinder Mount
Deflector

Tomato Guard, Front Discharge
Discharge basket, Front Extention
Front Discharge Panel Extention
Front Discharge panel

Discharge Elevator Mount, Front

Access Cover

19101-

18101

19101-

19101-
19101-
18401-
19101-
18301
19201
19201-
18301

18301-
19101-

19301-



Discharge Drive Shaft Assembly
1 196-10-2

@




___190-1V-4 vischarge Drive Shait Assembly 1017106
et PartNo. Pescription Parts - Asmbly =~ Will Fit SN Remarks
0 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 7
0 BL6-125H 3/8-16 X 1 1/4 HHCS G52C 4 183-729K
194-231K
0 BL6&6FW B USS FW ZC 1 184-728K
184-161K
194-806K
194-231K
0 BL6&-LN 3/8 UNC FIN HEX LOCKNUT NEAS63 7
GrA ZINC
0 BL6-LW 3/8 SPLIT LW ZC 4 193-729K
194-806K
0 BL6SW 3/8 SAE FW ZC 12
0 CPS-6060 Stee! Coupler (offcenter) 1 1/4" 1
x1"
0 EL-1201 Halogen Lights 1 18201
0 HM-204 Hydraulic Motor 1 11001-
20085001-
0 KEY»44-20 Shaft Key 1/4" x 1 1/4" 1
0 KEY-4-4-32 Shaft Key 1/4" x 2" 2
0 SPU-3612-20-4 Urethane Sprocket 36-12 1 1/4 2 11001 Sub SP-3612.
bore 1/4" key
1 BR-062-MPB Stamped Bearing Housing for 1 2 20095001~
1/4" bearing KIT-1700
194-231K
195-208K
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
20095001+
KiT-1700
194-231K
185-208K
3 110911 Shaft, Discharge Drive 1 11001~
4 193-806 Mount motor 1 19301-
20085001-
5 193-806C Motor Guard 1 19301-
7 193915 Stop, Discharge Motor 1 18301






190-1V-9 Hiner visciarge Asseimnoly 10/17/96
Ret PartNo. Rescription Barts - Asmbly Wi Fit SN Bemarks
0 BL4125H 1/4-20 X 1 1/4 HEX CAP G5 2C 14
0  BL4FW 1/4 USS FW ZC 28
0 BL<4LN 1/4-20 HEX LN NE ZC 14
0 BL&100-H 3BUNC X1 HHC/SBOLT GRSZINC 4
0  BL8-400H /8-16 X 4 HEX CAP G5 ZC 4
0 BL&LN 3/8 UNC FIN HEX LOCK NUT NE AS63 8
GrA ZINC
0 BLESW 3/8 SAE FW 2C 16
0 BL8125H 17213 X 1 1/4 HEX CAP G5 ZC 4
0 BL8-225H 1/2:13 X 2 1/4 HEX CAP G5 ZC 2
0 BL8250-H 1/2:13 X 2 1/2 HEX CAP G5 2C 2 184-101K
0 BL8375H 12UNCX3%4HHC/SBOLTGRS 6
ZING
0  BL-8-400-H 1/2:13 X 4 HEX CAP GS ZC 1
0 BL842SH 1/2:13 X 4 1/4 HEX CAP G5 ZC 4
0 BL-8550-H 1/2-13 X 5 172 HEX CAP G5 2C 2 184-161K
0 BL8-650-H Grade 5 Bolt 1/2x 6 1/2 2
0 BLSLN 1/2:13 HEX LOCK NUT NYLON INSERT 23
zc
0 BLBSW 112 SAE FW 2C 46
0  RLA-000-028 Washer/Spacer 6 11001-
194-161K
0  RLA-000-118 Standoff, Support roller 4 11001
0 RLA-010-0108 Spindie / Standoff for Urethane 9 19101-
Roller (heat treated)
0  RLG-040-1016 4" Urethane (Biue) 9
0 RLT-040-108 4" Flat Idler Roller 1/2" Bore 4 194-161K
0 RLT-535-128 Narrow Flange Roller 1.2 WF 3.5 6
dia,1/2" Bore
1 TRP.§38 Discharge Tarp 1 18101
2 194-938A Tarp Support 1 19401-

Page 175



Plrl e T Ll i S R Terris = ALy ¥reir it e TLENFIAF RS

3 181-907 Shield edterhor lower leve 7 Larme Frorl and Gack

4 194-501 Frame Mscharge ©ievator 1 fer

Fage 176



VULl Ubhlllal g0 AdoCULy

196-10-4

age 178



1J0= 1V MUtel Uiscliarge Assemoly 10/17/96
Ret  PartNo. Pescription Parts - Asmbly Wil Fit SN Remarks
0 BL-6-075-C 3/8 UNC X 3/4 CARRIAGE BOLTGR5 24
ZINC
0 BL-6-100-H 3BUNCX1HHC/SBOLTGRSZINC 12
0 BL6-125-H 3/8-16 X 1 1/4 HHCS G5 2C 4 193-728K
194-231K
0 BL-6-400-H 3/8-16 X 4 HEX CAP G5 ZC 4
0 BL6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 20
GrA ZINC
0 BL6&LW 3/8 SPLIT LW ZC 24 183-729K
194-806K
0 BL-6-N 3/8-16 HEX NUTS ZC 24 193-729K
0 BL-6-SW 3/8 SAE FW Z2C 64
0 BL-8-125-H 1/2-13X11/4HEXCAP G5 ZC 1
0 BL-8-250-H 1/2-13 X 21/2 HEX CAP G5 Z2C 6 194-101K
0  BL-8-300-H 1/2-13 X3 HEX CAP G5 ZC 2
0 BL-8-375-H 1/2 UNC X 3 3/4 HH C/S BOLT GRS 2
ZINC
0 BL-8-400-H 1/2-13 X 4 HEX CAP GS ZC 2
0  BL-8-650-H Grade S Bolt 1/2x 6 1/2 3
0 BL-8-LN 1/2-13 HEX LOCK NUT NYLON INSERT 16
zZC
0 BL-8-SW 1/2SAEFWZC 32
0 RLA-000-028 Washer/Spacer 6 11001-
184-161K
0 RLA-D00-118 Standoff, Support roller 2 11001
0 RLA-010-0108 Spindle / Standoff for Urethane 6 19101-
Roller (heat treated)
0 RLG-040-1016 4" Urethane (Blue) 6
0 RLT-040-108 4" Fiat idier Roller 1/2" Bore 2 194-161K
0 RLT-535-128 Narrow Flange Roller 1.2 WF 3.5 6
dia,1/2" Bore
1 191-909 Mid Elevator Extention 2 Same Front and Back

Pl}



L ]
191:910,

195-9024

192-906

BAR-9026

195-9023

192-905

A A et

Top extention, Discharge
Outer Discharge Elevator Frame
(rear)

Cylinder mount, rear

Bar, Cross Member, Discharge
(Tomato)

Outer Discharge Elevator Frame
(front)

Cylinder Mount, Front Discharge

19101

18201-
192-900K
19201-
192-800K
19501-

19201-

Lt RN
Wb

Repilaces BAR-9025



PIK RITE TOMATO HARVESTER
MODEL: 19600
196-11-1 6/26/96

LINE # 1 IS THE AIR

LINE # 4

O/ - SUCTIONGrom.tenl) —]

F TO PUMP  H32-67-32MP-32FL4 mortom

. SUCTION(from lank) D m

TO PUMP H32-765-32MP~32FL9 (top)




AJO=1 1=1 yulradiive 10/17/96
Part No. Description Parts - Asmbly ~ Wil Fit SN Remarks
H-T10 Air Tube #1 1/2" dia 1 19401
H-T20 Hyd Tube #2 Front 1" dia. 1 19401-
H-T21 Hyd Tube #2 Main 1" dia 1 19401
H-T30 Hyd Tube #3 Front 3/4" dia 1 19401-
H-T31 Hyd Tube #3 Main 3/4" 1 19401
H-T40 Hyd Tube #4 Front 3/4" dia 1 19401-
H-T41 Hyd Tube #4 Main 3/4" dia 1 19401-
H-T44 Hyd Tube Header Tube 2 18401-
H-TS0 Hyd Tube #5 Front 1" dia 1 18401-
H-T51 Hyd Tube, #5 Main 1" dia 1 19401-
H10-12-8MP-12MJ  5/8 in hose 1/2MP X 3/4MJIC 12 2
in long

H10-125-8MP-8MP  5/B in hose 1/2MP x 1/2MP x 125" 1
long

H10-20-8BMP-8MP 5/8 in hose 1/2MP x 1/2MP x 20 1
long

H10-24-BMP-12MJ  5/8 in hose 1/2MP x 3/4MJIC x 24 1
in long

H10-24-8MP-8MP 5/8 in hose 1/2MP x 1/2MP x 24 in 1
long

H10-280-8MP-8BMP  5/8 in hose 1/2MP x 1/2MP x 280" 2
long

H10-30-8MP-8MP 5/8 in hose 172MP x 1/2MP x 30 in 2
fong

H10-36-8BMP-8MP 5/8 in hose 1/2MP x 1/2MP x 36 in 3
fong

H10-45-6MP-12MJ  5/8 in hose 1/2MP x 3/4MJIC x 45 2
inlong

H10-48-8BMP-8MP 5/8 in hose 1/2MP x 1/2MP x 48 in 1
long

H10-64-8MP-8MP 5/8 in hose 1/2MP x 1/2MP x 64 in 2

long

Page 183



B EartNo

0  H10-88-8MP-8MP

0  HI0-75-8MP-8MP

0 HI0-77-6MP-8MP

0 H10-80-8MP-12W)
0  H10-828MP-EMP

0 H10-88-8MP-8MP

0 H10-94-8MP-8MP

0 HI211412MP-12MP
0 H12-24-12MP-18MJ
0 H12-30-12MP-12MP

H12-36-12MP-8MP

H12-38-12MP-12MP

H12-50-12MP-16MJ

H12-50-8MP-16MJ

H12.55-12MP-12MP

H12-65-12MP-8MP

H12-62-12MP-16MJ

H12-76-12MP-12MP

DRescription

§/8 in hose 172MP x 1/2MP X 88 in
long

578 in hose 1/2MP x 1/2MP x 75 in
long

5/8 in hose 1/2MP x 1/2MP x 77 in
long

5/8 in hose 1/2MP x J4MJIC x 80
in long

5/8 in hose 1/2MP x 1/2MP x 82in
. :

5/8 in hose 1/2MP x 1/2MP x 88
in long

5/8 in hose 1/2MP x 1/2MP x 94 in
long

34 in hose J4MP x /4MP x 114
in hose

34 In hose 3/4MP x 1MJIC x 24 In
long

3/4 In hose /4MP x 34MP x 30
inlong

34 In hose /4MP x 1/2MP x 36 In

long
3/4 in hose 3/4MP x 3/4MP x 38 In

H]

/4 in hose J/4MP x 1MJIC x 50 in

|

4 in hose 1/2MP x 1MJIC x 50 in

|

4 in hose 3/4MP x 3/4MP x 55 in

3 |

in hose 3/4MP x 1/2MP x 55 in

]

/4 in hose 3/4MP x 1MJIC x 62 in

H

3/4 in hose 3/4MP x 3/4MP x 76
in

]



MLl

H12-80-12MP-12MP

H12-82-12MP-12MP

H12-82-12MP-8MP

H12-94-12MP-16MJ

H32-695-32MP-32FL.

H32-78-32MP-32FL9

H6-PL-132

HE-PL-186

HE-PL-198

H6-PL-228

H6-PL-40

H8-16-8MP-8MP

H8-24-8MP-8MP

HV-FL16

HV-FL30

HV-FL30-R

HV-RV-2H

HV-RV-4H

A-6901-12-12-4PT

A-6901-10-8-4PT

A-2404-16-12

Sl

3/4 in hose 3/4MP x 3/4MP x 80
in long

3/4 in hose 3/4MP x 3/4MP x 82 in

long
3/4 in hose 3/4MP x 1/2MP x 82 in

fong

3/4 in hose 3/4MP x 1MJIC x84 in
long

2" Suction Hose 68.5" 32MP x 32
45deg Flange

2" Suction Hose 78" 32MP x 32
90deg Flange

3/8" Push Loc Hose 132" (Primary
Shaker)

3/8" Push Loc Hose 186" (Debris
Fan)

3/8" Push Loc Hose 188"
(Secondary Shaker)

3/8" Push Loc Hose 228" (Cooling
Fan)

3/8" Push Loc Hose 40" (Vibrator)

1/2in hose 1/2MP x 1/2MP x 16 in
long

1/2 in hose 1/2MPx 1/2MP x 24 in
long

Flow control vaive 16GPM

Flow Control Valve 30GPM

Hydraulic Flo Control Valve with
Relief 30GPM

3/4 in relief valve

1/2" Relief Valve

12 SAE x 3/4" FPX 80 W/1/4" port
10 SAE x 1/2 FPX80 W/1/4" port

1" MJIC X 3/4" MP

20095001-

Repiace with 182-1040



10

11

12

13

14

15

16

17

18

19

21

27

28

ge 186

A-2404-12-8

A-1501-8-8

A-6401-10-8

A-1603-8-8-8

A-6901-10-8

A-6806-10-8

A-6902-10-8

A-6900-10-8

A-6901-12-8

A-6901-10-12

A-6900-10-12

A-1501-12-12

A-6901-12-12

ASL-24

AB-32-24

A-ST-20

AT-24-24-12

A-5404-8-8

AN-24-CL

A-4124-6-6

A-4124-6-4

ASL-4

A-1404-8-8

HA-1004-T

HA-1005-T

34" MJIC X 1/2° MP

1/2 MP x 1/2 FP X swivel (90)
10 SAE x 1/2 MPT Male
Swivel T 1/2° NPTF

10 SAE x 1/2 FPX90

10 SAE x 1/2" MP 90 degree
10 SAE X 1/2" FP 45

10 SAE x 1/2 FPX

12 SAE x 1/2" FPX 90

10 SAE x 3/4 FPX90

10 SAE x 3/4 FPX
3/4MP x 3/4 FP swivel (90)
12 SAE x 3/4" FPX 90

1 1/2STELL

2x 1 1/2 bushing

11/2NPT to 1 1/2 hose barb
adaptor
11/2x11/2x3/4 Black Tee

1/2" pipe hex nipple

1 1/2" Black (Nipple Close)
3/8' Push-Loc x 3/8' hose
1/4MP x 3/8" push-loc

1/4" Biack Street Elbow
1/2 MP to 1/2 FPX

Test Point Plug

Test Point Probe

18

13

15

20095001~

20095001-

20095001-
HV-1045K

20095001-

20095001 -

HV-1045K

HV-1045K



1940114 mydirauiiC Lylinuer riuimsing 10/17/96
Rel  PartNo. Description Parts - Asmbly = Will Fit SN Remarks
H4-149-6MP-6MP 1
H4-172-6MP-6MP 1/4 in hose 3/8MP X 3/8MP x 172 1
in fong
H4-179-6MP-6MP 1
H4-203-6MP-6MP 1
H4-205-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 205 1
in long
H4-216-6MP-6MP 1
H4-221-6MP-6MP - 1/4 in hose 3/8MP x 3/8MP x 221 1
in long
H4-230-6MP-6MP 1
H4-240-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 240 1
in long
H4-248-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 248 1
in long
H4-254-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 254 1
in long
H4-260-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 260 1
in long
H4-60-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 60 in 1
long
H4-70-6MP-6MP 1/4 in hose 3/8MP x 3/8MP x 70 in 1
fong
H8-108-8MP-8MP 1/2 in hose 1/2MP x 1/2MP x 108 1
in long
H8-120-8MP-8MP 1/2 in hose 1/2MP x 1/2MP 120 1
in. long
HB8-40-8MP-8MP 1
HB8-42-8MP-8MP 1/2 in hose 1/2MP x 1/2MP x 42 in 1
long
H8-70-8MP-8MP 1/2in. hose 70 in. 1/2x 1/2 1
HA-1037 Pressure Fifter 1
HA-1037A Pressure Fitter Element 1

Pag



10

11

13

14

15

HV-CKV-500

HVE-1076

A-8800-8-8
A-6501-8-8

A-1601-668
A-8601-12-8
A-8900-10-8

A-8901-10-8

A-8901R-8-6-08
A-1501-8-8
A-8401-12-8
A-QD2010-8-8

HC-08-V

Hydraulic cylinder 2 1/2 x 24 #8
SAE w/ U cup seal
Hydraulic oylinder 2 1/2" x 30"
#8 SAE Ports

Hydraulic Cylinder 3 1/2° x 8"
#8 SAE Ports

Check Vaive 1/2° NPT

Control Vaive for Tomato
Harvester w/ relief
8 SAE x 38" FPX

8 SAE x 3/8" FPXS0

8 SAE x /8" FPX Tee

VEMP x 8 FPK_I JBFPX Tee
12 SAE x 1/2" FPX 80

10 BAE x 1/2 FPX

10 SAE x 1/2 FPX80

8 SAE x /8" FPX 90 Restricted
172 MP x 1/2 FP X swivel (S0)
12 SAE x 172" MP Hex Nipple
Tractor Quick Couplers
Hydraulic cylinder vents

18

1

11001-

20085001~

. HV=A048K.

eSS AP
"
i
£
52 R
i
& ¥ TR CaR
geisd
A W
- # Fal ek
page. Gl b SR
3
! BH



9/6/96 |

196-12-1
PIK-RITE
ELECTROHYDRAULIC COLOR CODES
for the 1996 Tomato Harvester
PIN# WIRE COLOR FUNCTION
1,31,26 1 - Black
- Green, Black, Orange +12VOLTS D.C.
31 - White, Red, Green
26 - Orange, Black White TO BATTERY ON HARVESTER
2,32, 27 2 - White
- Orange, Blue, White GROUND
32 - Red, Black, Green
27 - Biue, Black, White
20,21, 22 20 - Red, Green
21 - Orange, Green DISCHARGE SHUTOFF
22 - Black, White, Red
24,25 24 - Red, Black, White LEVELATOR
25 - Green, Black, White
23 White, Black, Red HORN
37, 30,29 37 - White, Blue, Red
30 - Black, Green, White FORWARD
36 - Biack, White, Orange
34,33, 20 34 - Orange, Black, Green
33 - White, Black, Green REVERSE
29 - Red, Green, White
VALVE
3,28 3-Red Unload Coll ON VALVE BANK
28 - Black, Red, Green
8 Red, Black Up Inside
9 Green, Black Down Inside GUAGE WHEELS
10 Orange, Black Up Outside
11 Biue, Black Down Outside
12 Black, White Up
LEVEL CONTROL
13 Red, White Down
14 Green, White Up Inner
15 Blue, White Down inner DISCHARGE CONVEYOR
16 Black, Red Up Outer
17 White, Red Down Quter
18 Orange, Red Right
SLIDING HITCH
19 Blue, Red Left
4 Green Up Outside
5 Orange Down Outside LIFT CYLINDER
6 Blue Up Inside
7 White, Black Down Inside




e RS B B S

S

T\

Hitoan X ¥ =
ST A o e et i R
* ¥
i
. - 2 3
o b p i
9- h—mﬁ{u Lhs 4

4

w—

u-w.-:n ~.---ﬂ ::.: m;mv-a-——m m(@.«

I

e . o

e ‘.,_.,, P

]

sprrE s Aol g ; U
ol bt ama e 8 I8 DNO MY

o M.?
i L ]

_NM..‘_‘.NM..-,.’“’& .

il -l

PAmnei

B e e

s Ly

)]

AR Al sELY

oo e A e

M

.

08!

S A o P A 7

b sl

oA M s A oy i

==

g s D

PRI

HATIHCIAGIIE

i it

-5 B A
sl Lol ueedd - 8D

e g . SR b R s it b T,

B 4]

et i oA i

ot g

S e e, o b N S e

CESTALID TR

AP W T

|

|

:
me

s Tl

%
. it

I

sitgen gif

¥
§
$

o

oot

i
?—p-wn.\.







e e 5T A G T el Y ¥ Ve v N el Y e FUALST T WA N R A AL S

ASSEMBLY # 196-12-3

-© RED, BLACK-RED-GREEN (3, 281 [INLOAD CDIL

B | gevanc IR GAUGE WHEEL

- RED-BLALK [8)
. 2 f i .. E‘F
RANGE-BLACK, (10) ' meaa 10 OUTER GAUGE WHEEL
BLAK-WITE [12] ¢ Rl NI | wier  LEVEL CONTROL
GREEN-WITE [14] €< €66k :E;_e mewite 151 MAIN DISCHARGE
8LAK-RED [16) a%m €66 GEees ”.E__,zu wieeo i (OUTER BOOM
~u" L ==
DRANE-RED [16] m_gm ﬁﬂﬁ €CCEEE u;ﬂo BLLE-FED [19] SLIDING HITCH
BLE (6] \o%lﬂm_ﬁﬁ CECEree ﬁ_ 5? wieaax 11 HEADER
WP 00w
INR VE e CCecece ¢dddqddqdq o1 PR VK

BLACK, WH]TE-RED-GREEN, ORANGE-BLACK-WHITE [1, 31, 261 (0 GREEN)
— _I. RED-GREEN, [RANGE-(REEN, BLACK-WHITE-RED (20, 21, 221 (70 RED)

VHITE-BLACK-RED [23] (10 WHITE)
r— RED-BLACK-WHITE, GREEN-BLACK-WHITE [24, 25]

WHITE, RED-BLACK-GREEN, BLLE-BLACK-WITE [2, R, 271
10 BLACK

Page 194



)

—

(=]

r—r1

\

f

Frrrr

Il

'
L&

LT

Page 196



190-14-9 clectiricat 101 cieCcuonydiauliv vaive 10/1/7/90
Rel PartNo Deacription Parts - Asmbly Wl Fit SN Remarks

0 EL-1323 Socket For AMP Plug ©

0 EL-81381 AMP Cable clamp (37) 1

0 EL-81501 AMP Plug 37 position 1

0 ELS1511 AMP Receptacle 37 position 1

0 EL-84033 Weether Seal (37) 1

0 ELA-212 3/4"Heat Shrink @ ft 03

0 ELC-4078 22gax 40 Conductor Carol Cable 18

at
0 ELT-30502 Ring Terminal #8 x 18-22ga 15
0 ELT-52565 Ring Terminal 5/16 x 14-16ga 1 HV-1045K

Page 18t



SO 1 &~ =igouical 101 1 ractor rowerl LOIa 10/17/96
B Partho Rescription Barts - Asmbly Remaria
1 ELC-2834 3/4" Plastic Cord Connector 2
2 EL102 Look Nut for Electricial 2
. Connectors /4"
'3 EL-2TW470 Tractor Electricial Connector 1
(Female)
4 ELB-S0 Breaker, 50 amp 1 Replaces 183-1212
§ ELB-20 Breaker, 20 amp 1 Replaces 191:1210
6 ELC-103-80 Electricial Cable 10 ge-3 ]
conducter @t < |
6 ELE-1938 Breaker Box for Power Cord 1 Replaces EL-C980DF
(Tractor)
7 ELT-32728 Block Spade Terminal #8 x 12-10 4
o X - |
8 ELT-32704 3

Ring Terminal ﬁs:w-mé.

Page 187






1J0= 1 &=V O ASSeInoly 10/17/96
Bet  Petio Descriotion Parts - Aambly  WHLEK SN Bemaria
1 1951485 Hom Bracket 1 19501-
2 1951456 Horn Switch Bar 1 18501-
3 BL4100H 1/4-20 X 1 HEX CAP G5 ZC 2
4  BL4FW 1/4 USS FW ZC 4
5 BL<4LN 1/4:20 HEX LN NE ZC 4
9 BLBO75H /8-16 X 3/4 HHCS G5 ZC 3
10  BL-6-600- Eye Bokt for Hom Cord SS 2
11 BL&LN /8 UNC FIN HEX LOCK NUT NE AS83 2 :
GAZING |
12 BL&SW B SAE FW ZC 15
13 EL-8600 Warning Hon 1
14  EL8610 Horm Switch 1
16  ELC-16380 18ga 3 Conductor Cable @ft 218
16 ELC-2612 172" Plastic Cord Connector 1
17 ELT31712 Push On Male 14-16 ga 2 HV-1046K
18 ELT-31713 Push On Feffiale Tormlul 14-18 2 HV-1045K
ga.
19 ELT-32728 Block Spade Terminai #8 x 12-10 2
i
20 SPG-9654 Extention Spring for Horn Switch 1
21 TRP-0006 _ P.MmlRopo #6 @ foot 18
22  BL6-250H 3/8-16 X 2 1/2 HH C/S GRS ZC 2 184-231K
2  BL&LW 38 SPLIT LW ZC 2 183-729K
194-808K
24 BLEN ¥8-16 HEX NUTS ZC 4 190-720K

Page 189






190~ 1%~1

HHIST UeLRINy Assemnlx

10/17/68

Bel Partio
0 BL&125H

0 BLSIBH
0 BLEAN.

0 BLESW
1 STD1411
2 STD-1410
3  STD-1408
4 STD-1408

& . STD-1407
8. STD-14058

7. STD-1404

3/B-16 X 1 1/4 HHCS G5 2C

MUNGXSM_HH%MTMB
ZINC
¥ unc rm HEX LOGKWT N&Am

' amzmc
‘-'ma_AEFW‘ZO :

; MMWM

Deok, Inner Entrance
ok, e et .
Deck, Presort, Rear

2

S

183-720K
184-291K

19401-

19201-

19101-
19201-

19401~

Page 201



190194 VULST IV UELRITTY 10/ /790
Bel Partho. Descripdion Parts - Asmbly Wil Fit SN Bemarks

0 1941413 Deck Rail, Forward 1 19401-

0 1941418 Rubber Bumper 2 19401

0 BL4175H 1/4-20 X 1 3/4 HEX CAP G5 2C 2

0 BL4LN 1/4-20 HEX LN NE 2C 2

0 BLEI0OH 38 UNC X1 HHC/S BOLTGRSZING 1

0 BLE125H 816 X 1114 HHCS G5 2C 3 183-728K

| 194-231K

0 BLE2TSH 3/8-16 X 2 3/4 HEX CAP G5 2C 2 TRP-1145K

0  BL6-400-H 3818 X 4 HEX CAP G52C 1 '

0 BL8-800-H 38 UNC X6HH C/SBOLTGREZING 2

0 BLEFW 38 USS FW ZC 6 194-720K
184-161K
194-808K
184-231K

0 BLS&LN /8 UNC FIN HEX LOCK NUT NEA563 9

GrA ZINC

0 BL&N 3/8-18 HEX NUTS 2C 1 183-720K

0 BLESW 3/8 SAE FW 2C 14

1 194-1408A Decking Strut, Forward Deck, Rear 1 18401-

2 19414028 Deck Siide Lock 2 19401-

3 STD-1408 Decking, Outer Front 1 19401-

4 194727 Guard, Deck End (Rear and Front) 1 19401-

5 184727A Lateh, Deck End Guard 1 18401-

6  194-1402 Siide-in, Front Deck 1 19401-

Page 203



Outer Rear Decking Assembly
196-14-3




190189 VUuler near uecmng 10/17/96
Bl  PartiNo. Rescription Parts - Asmbly = WIll Fit SN Bemarks

0 1831412 Rear Deck Rail, $S 1 18301-

0 18941418 Rubber Bumper 2 18401

0 BL4175H 1/4-20 X 1 3/4 HEX CAP G5 ZC 2

0 BL4LN 1/4-20 HEX LN NE ZC 2

0 BL-8-100-H 3/8UNC X 1 HH C/S BOLT GRS ZINC 1

0 BL-6125-H 3/8-16 X 1 1/4 HHCS G5 ZC 7 183-726K
184-231K

0 BL-6-150-H 3816 X1 1/2HEX CAP G52C 1 194:00_&(

0 BLS&FW /8 USSFW ZC 6 184-728K
184-161K
184-806K
194-231K

0 BL-6-LN 3/8 UNC FIN HEX LOCKNUTNEAS83 9

GrA ZINC

0 BL-&SW 3/8 SAE FW ZC 10

1 184-727 Guard, Deck End (Rear and Front) 1 19@1-

2 184.727A Latch, Deck End Guard 1 18401-

3 184-1402B Deck Slide Lock 2 18401-

4 1841401 Slide-in Deck (Rear) 1 18401-

5 STD-1403 Decking, Outer Elevation 1 18401-

6 184-1402 Slide-in, Front Deck 1 18401-

7 STD-1416 Decking, Middie Outer 1 18401-

Page 205



